Verkotan = FINAS s

Date of Report:
Number of pages:

Testing
laboratory:

Tested device:

Related reports:

Testing has been
carried outin
accordance with:

Documentation:

Test Results:

Date and
signatures:

W
— W,

T287 (EN ISO/IEC 17025)

SAR Compliance Test Report

31/03/2025 Client’s Contact person:
144

Guido Scheibl

Responsible Test Jesper Varis

engineer:
Verkotan Oy Client: Sirona Dental Systems GmbH
Elektroniikkatie 17 FabrikstraBe 31
90590 Oulu 64625 Bensheim
Finland Germany

Primescan™ 2 Cart

47CFR §2.1093
Radiofrequency Radiation Exposure Evaluation: Portable Devices

FCC published RF exposure KDB procedures
IEC/IEEE 62209-1528, 2020

Measurement procedure for the assessment of specific absorption rate of human exposure to radio frequency fields from
hand-held and body-mounted wireless communication devices

The test report must always be reproduced in full; reproduction of an excerpt only is subject to written
approval of the testing laboratory

The EUT complies with the requirements in respect of all parameters subject to the test.
The test results relate only to devices specified in this document

31.03.2025

Laboratory Manager

Weie Mokl

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Copyright © Verkotan 2025

Verkotan =

FINAS

\\\“\‘"”/”//,

I
Finnish Accreditation Service ?////\%\?

T287 (EN ISO/IEC 17025) KOTAMN

TABLE OF CONTENTS
SUMMARY OF SARTEST REPORT 3
1.1 TEST DETAILS, 3
1.2 MAXIMUM RESULTS, 4
1.2.1 Standalone Test Results 4
122 Simultaneous Transmission 4
123 Maximum Drift 5
124 Measurement Uncertainty 5
DESCRIPTION OF THE DEVICE UNDER TEST (DUT) 6
2.1 SUPPORTED FREQUENCY BANDS AND OPERATIONAL MODES 7
2.2 TEST EXCLUSIONS 8
221 SAR-based Exemptions based on antenna locations, 300 MHz — 6 GHz: 9
222 MPE-Based Exemptions based on antenna locations, 6 GHz — 10 GHz 11
2.3 SIMULTANEOUS TRANSMISSION 12
OUTPUT POWER 13
3.1 MAXIMUM SPECIFIED CONDUCTED OUTPUT POWER 13
3.2 TESTED CONDUCTED POWER 14
TEST EQUIPMENT 16
4.1 TEST EQUIPMENT LIST 17
411 Isotropic E-field Probe Type EX3DV4 18
42 PHANTOMS 18
43 TISSUE SIMULANTS 18
44 SYSTEM VALIDATION STATUS 19
45 SYSTEM CHECK 19
4.6 TISSUE SIMULANT VERIFICATION 20
TEST PROCEDURE 21
5.1 TEST POSITIONS 23
5.1.1 Extremity Configuration, Omm separation distance 23
5.2 SCANPROCEDURES 23
53 SARAVERAGING METHODS 23
MEASUREMENT UNCERTAINTY 24
TEST RESULTS 30
7.1 SAR RESULTS FOR EXTREMITY CONDITION WITH OMM SEPARATION 30
7.2 ZOOM SCAN COMPLIANCE 33
73 SIMULTANEOUS TRANSMISSION ANALYSIS 34
APPENDIX A: PHOTOS OF THE DUT 35
APPENDIX B: SYSTEM CHECK SCAN 38
APPENDIX C: MEASUREMENT SCANS 51
APPENDIX D: RELEVANT PAGES FROM PROBE CALIBRATION REPORTS 62
APPENDIX E: RELEVANT PAGES FROM DIPOLE CALIBRATION REPORTS 67
APPENDIX F: TUV SUD IPD REPORT 75

Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Verkotan =

1. SUMMARY OF SARTEST REPORT
1.1 Test Details

Device under Test (DUT):

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

\\\“\‘"”/”//,

Product: Primescan™ 2 Cart
Manufacturer: Sirona Dental Systems GmbH
Model: Primescan 2 Cart

Serial Number:

100420, 100422

FCC ID Number:

2AD7W-6800457

DUT Number:

20272 (TES), 20273 (Champ Vision Display)

Battery Type used in testing:

State of the Sample:

Production sample

PC Information:

Product: DELL ProSupport
Manufacturer: Dell

Model: 00391-80000-00001-AA222
Serial Number: 20277

Testing information:

Testing performed:

14.10.2024 - 12.11.2024

Notes:

IPD Test Report by TUV SUD s available in Appendix F.

Document history & changes:

Initial version

Document ID:

FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx

Temperature °C

22+2 / Controlled

Humidity RH%

30+20 / Controlled

Measurement performed by:

Jesper Varis, Kirsi Kylldnen

ISED Company Number:

22218
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The maximum reported* SAR/IPD values for Extremity-configuration for transmitting systems
are shown in a table below. The device conforms to the requirements of the standards when the
maximum reported SAR/IPD value is less than or equal to the limit. The SAR limit specified in
FCC 47 CFR part 2 (2.1093) for Extremity SAR;oqis 4.0 W/kg. The IPD limit specified in FCC §
1.1310(e)(1), Table 1 for general population/uncontrolled exposure for IPD 4cm? is 1.0 mW/cm?

=10 W/m?2.

1.2.1 Standalone Test Results

Highest Reported* SARo4[W/kg] in
System Extremity Exposure Condition, Result
Omm separation distance
2.4 GHz WLAN 0.90 PASS
5 GHz WLAN 0.85 PASS
6 GHz WLAN 0.10 PASS
Bluetooth 0.08 PASS

* Reported SAR Values are scaled to upper limit of power tuning tolerance.

IPD results has been taken from the IPD Test Report by TUV SUD, available in Appendix F

Highest Measured IPD 4cm’ [W/m?] in

System Extremity Exposure Condition, Result
Omm separation distance
6 GHz WLAN 7.02 PASS
1.2.2 Simultaneous Transmission

Highest Simultaneous Transmission Extremity Exposure Condition Result

SAR;oy Summation <6GHz 1.09 W/kg < 4 W/kg PASS

IPD Summation >6GHz 9.37 W/m? < 10 W/m? PASS

IPD Antenna A + SAR Antenna B
0.75 < 1 PASS

ZSARMeas/SARLimit + IPDMeas/IPDLimit

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx
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1.2.3 Maximum Drift
Maximum Drift During Measurements 0.99dB*

*Larger than 5% drifts included to scaling factors
1.24 Measurement Uncertainty

DASY5:

SAR 10g: IEC/IEEE 62209-1528 (300 MHz - 3 GHz)

‘ Expanded Uncertainty (k=2) 95 % ‘ +219 %

SAR 10g: IEC/IEEE 62209-1528 (3 GHz — 6 GHz)

‘ Expanded Uncertainty (k=2) 95 % ‘ +238 %

DASYS:

SAR 10g: IEC/IEEE 62209-1528 (300 MHz - 3 GHz)

‘ Expanded Uncertainty (k=2) 95 % ‘ +218 %

SAR10g: IEC/IEEE 62209-1528 (3 GHz — 6 GHz)

‘ Expanded Uncertainty (k=2) 95 % ‘ £230 %

SAR 10g: IEC/IEEE 62209-1528 (6 GHz — 10 GHz)

‘ Expanded Uncertainty (k=2) 95 % ‘ £27.9%

APD 4cm® (6 GHz - 10 GHz)

‘ Expanded Uncertainty (k=2) 95 % ‘ +319%
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2. DESCRIPTION OF THE DEVICE UNDER TEST (DUT)

The DUT is a Primescan 2 Cart which is a part of intraoral scanner system Primescan 2.
Primescan 2 consists of Primescan 2 Cart and Single Use Sleeve Primescan 2 and it is used to
create digital impressions for use in dentistry.

Primescan 2 Cart consists of the mobile stand with touch screen monitor, that has two
transmitting antennas; WLAN 2.4 GHz, WLAN 5GHz and WLAN 6GHz use antennas A and B
and Bluetooth uses Antenna A.

Windows PC that has the same WLAN/BT module as DUT, (Intel Wi-Fi 6E AX210(Gig+)), was
used to control the WLAN/BT module via software. Transmission from the module goes
through the RF cables to the DUT’s antennas A or B. Power losses caused by the RF cables
have been measured and considered in the SAR scaling factor.

N

1246 mm

=

Figure 1 Primescan 2 Cart, mobile stand with monitor

.

537 mm
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Figure 2 Primescan 2 monitor, size of 537 x 330 x 60mm
Device Category Portable
Exposure Environment General population uncontrolled
2.1 Supported Frequency Bands and Operational Modes
Modes of Transmitter Frequency
Operation Range [MHz]
TX Frequency bands 2.4 GHz WLAN 2412 - 2462
5 GHz WLAN 5180 — 5825
6 GHz WLAN 5995 - 7115
Bluetooth 2402 - 2480

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx
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2.2 Test Exclusions

SAR-based test exclusion & IPD MPE test exclusion thresholds based on frequency and separation distance
are calculated according to KDB 447498 D04 Interim General RF Exposure Guidance.

The DUT has two transmitting antennas, model WIF| 6E flex cabled side-fed balanced antenna, P/N
2042810300, manufactured by Molex. Antenna A locates on the left side of the DUT and Antenna B on the
top side of the DUT. The separation distance between the closest antenna to each edges are following:

Right side —225.7 mm
Bottom side — 281.9 mm
Left side —4 mm

Top side—4 mm

Front side of the screen is excluded from the testing based on FCC KDB 616217 D04 v01r02, Section 4.3:
“Exposures to hands for typical consumer transmitters used in tablets are not expected to exceed to
extremity SAR limit; therefore, SAR evaluation for the front surface of tablet display screens are generally not
necessary.”

Testing from the back side of the screen is not required as the screen is attached to the cart so that the cart
prevents body access to close proximity of the screen.

Test positions for the testing were agreed with FCC via FCC inquiry.

According to antenna datasheet "WIFI 6E FLEX CABLED SIDE-FED BALANCED ANTENNA PRODUCT
SPECIFICATION" maximum antenna gains for the DUT are following:

Frequency Antenna Gain
[GHz] [dBi]
24-25 1.3
5.15-5.385 23
5.925-7.125 32

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx
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2.2.1 SAR-based Exemptions based on antenna locations, 300 MHz — 6 GHz

FCC SAR test exclusion threshold is calculated according to KDB 447498 D04 Interim General
RF Exposure Guidance, equation B.2 and B.1:

ERPyg e (d / 20cm)* d <20cm

ERPyy cm 20cm < d <40cm (Equation 1)

Pth (mW) = {

where
- 60
= 0810 ERPo cmn/T,

and frequency f is in GHz, d is the separation distance (cm), and ERP20cm is per Equation (B.1)
below.

(Equation 2)

2040f 03 <f < 15GHz

3060 15GHz < f <6GHz (Equation 3)

ERP20cm (mW) = {

Separation distance
.. .. Frequency from closest antenna Extremity Py,
Test Position Transmission mode [GHz] to the adge [mW]*
[em]
WLAN 2.4GHz 2462 226 7650
WLAN 5 GHz 5825 226 7650
Right
WLAN 6 GHz 6000 22.6 7650
Bluetooth 2480 22.6 7650
WLAN 2.4GHz 2462 28.2 7650
WLAN 5 GHz 5825 28.2 7650
Bottom
WLAN 6 GHz 6000 282 7650
Bluetooth 2480 28.2 7650
WLAN 2.4GHz 2462 0.5** 6.8
WLAN 5 GHz 5825 0.5** 34
Left
WLAN 6 GHz 6000 0.5** 33
Bluetooth 2480 0.5** 6.8
WLAN 2.4GHz 2462 0.5** 6.8
WLAN 5 GHz 5825 0.5** 34
Top
WLAN 6 GHz 6000 0.5** 33
Bluetooth 2480 0.5** 6.8

Copyright © Verkotan 2025

*Pi is multiplied by 2.5 for 10g Extremity condition
**Calculations have been made by using a minimum separation distance 0.5 cm instead of 04
cm.
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2.2.1.1 Maximum defined Output Power and ERP / SAR-based Test Exclusions based on antenna locations

According to Appendix A at KDB 447498 D04 Interim General RF Exposure Guidance, the
equation (B.2.) defines the thresholds for available maximum time-averaged power or
maximum time-averaged ERP, whichever is greater. Since the maximum output power is
greater than the ERP of the DUT for WLAN 2.4GHz and Bluetooth, it is used for SAR test
exclusion. For WLAN 5GHz and WLAN 6GHz, ERP is used for SAR test exclusion.

- Output Output |Power Gain ERP ERP Extremity .
Test Transmission Output Output Testing
Position mode power o o e power power Ptn required
[dBm] [mW] G [dBi] [dBm] [mW] [mW]

WLAN 2.4GHz 20 100 13 19.15 82.22 7650 No
WLAN 5GHz 20 100 23 20.15 103.51 7650 No

Right
WLAN 6GHz 12 16 32 13.05 20.18 7650 No
Bluetooth 1.2 13 13 1035 10.84 7650 No
WLAN 2.4GHz 20 100 13 19.15 8222 7650 No
WLAN 5GHz 20 100 23 20.15 103.51 7650 No

Bottom

WLAN 6GHz 12 16 32 13.05 20.18 7650 No
Bluetooth 1.2 13 13 10.35 10.84 7650 No
WLAN 2.4GHz 20 100 13 19.15 8222 6.8 Yes
WLAN 5GHz 20 100 2.3 20.15 103.51 34 Yes

Left
WLAN 6GHz 12 16 32 13.05 20.18 33 Yes
Bluetooth 1.2 13 13 1035 10.84 6.8 Yes
WLAN 2.4GHz 20 100 13 19.15 8222 6.8 Yes
WLAN 5GHz 20 100 23 20.15 103.51 34 Yes

Top
WLAN 6GHz 12 16 3.2 13.05 20.18 33 Yes
Bluetooth 11.2 13 13 1035 10.84 6.8 Yes

Since the maximum output power & ERP is below the test exclusion threshold for the right
and bottom side, testing is not required. Testing is required for the Left and Top side.

Copyright © Verkotan 2025
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FCC MPE-based Exemption thresholds in KDB 447498 D04 Interim General RF Exposure
Guidance v01 are shown in a table below.

TABLE B.1—THRESHOLDS FOR SINGLE RF SOURCES
SUBJECT TO ROUTINE ENVIRONMENTAL EVALUATION

RF Source Minimum Distance Threshold
Frequency ERP
f|_ MHz ﬁj ;‘LL /2 :'L” /2 W
MHz
0.3 - 1.34 159 m - 35.6m 1,920 R?
1.3 | - 30 356m | — l.6m 3450 R¥f?
30 - 300 l.6m - 159 mm |3.83 R?
300 — | 1,500 159mm | — | 31.Emm |0.0128 R
1,500 | - I[}[[}},DD 3l 8mm | — | 0.5mm 19.2R?
Subscripts L and H are low and high; & 1s wavelength.
From § 1.1307(b)(3)(1)(C), modified by adding Minimum Distance
columns.

According to Table B.1 in KDB 447498 D04 Interim General RF Exposure Guidance v01, FCC
MPE-based Exemption threshold can be calculated according to formulas:

1500 — 100 000 MHz: 19.2R?
where:
R = Separation distance (m)
f = Frequency (MHz)
Minimum Separation distance Minimum
Frequenc Distance Ric cosst Distance P,
Test Position | Transmission mode requency ! antenna to the ' . th
[GHz] (A/2*x) edae R < Separation [mW]
[m] ge: distance
[m]
Right WLAN 6GHz 7115 0.007 0.226 PASS 980.66
Bottom WLAN 6GHz 7115 0.007 0.282 PASS 1526.86
Left WLAN 6GHz 7115 0.007 0.004 FAIL N/A
Top WLAN 6GHz 7115 0.007 0.004 FAIL N/A

Copyright © Verkotan 2025
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2.2.2.1 Maximum ERP / MPE-based Test Exclusions based on antenna locations

According to Appendix B at KDB 447498 D04 Interim General RF Exposure Guidance, the table
B.1 defines the MPE thresholds for maximum time-averaged ERP.

. ERP ERP
Test Transmission Output Output | Power Gain Output Output P Testing
Position mode power ehsa cfftenna: power power [mW] required
[dBm] [mW] G [dBi] [dBm] [mW]
Right WLAN 6GHz 12 16 32 13.05 20.18 980.66 No
Bottom WLAN 6GHz 12 16 32 13.05 20.18 1526.86 No
Left WLAN 6GHz 12 16 32 13.05 20.18 0.31 Yes
Top WLAN 6GHz 12 16 32 13.05 20.18 0.31 Yes

Since the ERP is below the test exclusion threshold for the right and bottom side, testing is not

required. Testing is required for the Left and Top side.

2.3 Simultaneous transmission

Two WLAN antennas or one WLAN antenna and Bluetooth can be operated simultaneously.

Possible simultaneous transmissions are:

24GHz WLAN & 24GHz WLAN
2.AGHz WLAN & 5GHz WLAN
2.AGHz WLAN & 6GHz WLAN
2.4GHz WLAN & Bluetooth
5GHz WLAN& 5GHz WLAN
5GHz WLAN& 6GHz WLAN

5GHz WLAN& Bluetooth

6GHz WLAN& 6GHz WLAN

6GHz WLAN&: Bluetooth

Copyright © Verkotan 2025
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3. OUTPUT POWER
3.1 Maximum specified conducted output power
From the customer, including tune-up tolerances;

The WLAN standard for conducted power and SAR testing was selected according to module
datasheet “Intel® Wi-Fi 6E AX210 and Intel® Wi-Fi 6E AX1675 (Killer™) (Typhoon Peak 2)",
Section 6.2.1 “Performance KPIs, Table 6-1 TyP 2x2 2230 Tx Power". The table contains specific
output powers for each standard thus the WLAN standard for testing has been selected from
this table.

Maximum specified output powers for 2.4GHz and 5GHz WLAN has been taken from the
Performance KPIs table. Maximum output power value from 2.4GHz and 5GHz WLAN has been
used for every channel. Some channels have a lower output power due to regulation
limitations, thus the SAR results are conservative for these channels.

Max Output
2.4GHz WLAN Power
[dBm]
802.11b 20
802.11g 20
802.11n 17.5
802.11ax 15.75
Max Output
5GHz WLAN Power
[dBm]
802.11a (20MHz) 20
802.11n (20MHz) 18.5
802.11ac (20MHz) 18
802.11ax (20MHz) 16.25
802.11n (40MHz) 19
802.11ac (40MHz) 17.875
802.11ax (40MHz) 20
802.11ac (80MHz) 16.75
802.11ax (80MHz) 20
802.11ac (160MHz) 14
802.11ax (160MHz) 16

Copyright © Verkotan 2025

Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Verkotan =

FINAS

\\\‘\“|”/”/,
NS
=

'
Y1,
AS

/gn\

o s
Finnish Accreditation Service ?////\%\?
T287 (EN ISO/IEC 17025) KOTAMN
The maximum output power for WLAN 6 GHz is limited to 12 dBm by the customer.
Max Output
6GHz WLAN Channel Frequency [MHz] Power
[dBm]
15 6025 12
47 6185 12
802.11ax (160MHz) 79 6345 12
143 6665 12
207 6985 12
Max Output Power
Bl h
uetoot [dBm]
Bluetooth BR 11.2
3.2 Tested conducted power
Measured conducted output power at transmitting antenna connector;
2.4 GHz WLAN:
Output power [dBm]
Transmission Data
Standard Antenna
EEE e CH1 CH6 CH11
2412 MHz | 2437 MHz | 2462 MHz
802.11b (20MHz) CCK 1 A 19.42 19.55 19.70
802.11b (20MHz) CCK 1 B 19.71 19.91 19.67
5GHz WLAN:
Frequency Transmission Data Antenna A Antenna B
Standard Channel [MHz] ansmissio Rate Output power | Output power
mode [Mb S]
P! [dBm] [dBm]
802.11ax (80MHz) 58 5290 OFDMA MCS0 18.78 19.12
802.11ax (80MHz) 106 5530 OFDMA MCSO0 19.18 19.42
802.11ax (80MHz) 122 5610 OFDMA MCS0 19.58 19.70
802.11ax (80MHz) 138 5690 OFDMA MCSO0 19.53 19.57
802.11ax (80MHz) 155 5775 OFDMA MCSO0 19.64 19.66
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6GHz WLAN:
E Data Antenna A Antenna B
Standard Channel re[";:::;y Transmission Rate Outpu: ompu:
mode [Mbps] Power Power
[dBm] [dBm]
802.11ax
(160MHz) 15 6025 OFDMA MCSO0 17.53 17.98
802.11ax
47 1 FDMA M 19. 19.
(160MHz) 6185 (6] CSo 9.90 9.98
802.11ax
(160MHz) 79 6345 OFDMA MCSO0 19.89 19.92
802.11ax 143 6665 OFDMA MCSO 19.88 19.79
(160MHz)
802.11ax
207 FDMA M 12.4 12.
(160MHz) 0 6985 0 Cso 0 35

*Measured WLAN conducted power is above maximum specified output power due to power limitation
from 20 dBm to 12 dBm made by the customer after the testing has been conducted.

Bluetooth:
Output power [dBm]
Standarc CHO CH 39 CH78
2402 MHz 2441 MHz 2480 MHz
BR 942 9.82 9.85
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4. TEST EQUIPMENT

Dasy near field scanning system, manufactured by SPEAG was used for SAR testing. The test
system consists of high precision robotics system (Staubli), robot controller, computer, near-
field probe, probe alignment sensor, and a phantom containing the tissue equivalent material.

The robot is a six-axis industrial robot performing precise movements to position the probe to
the location of maximum electromagnetic field.
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Figure 3 Schematic Laboratory Picture
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Main used test system components are listed below. For full equipment list and calibration
intervals, please contact the testing laboratory.

Calibrati
Test Equipment Model Serial Number a :);:elon Interval [years]
o ZX60-
Amplifier, 500-8000MHz 83LN12+ NA NA NA
DAE4, converter DAE4 705 04/2024 1
DAE4, converter DAE4ip 1774 06/2024 1
DASYS5 Software 52.8.8.1258 - NA NA
DASY8 Software 16.2.4.2524 - NA NA
Isotropic DOS probe EX3DV4 7827 06/2024 1
Network Analyzer E5071B MY42301191 03/2024 1
Power Sensor NRP8S 1419.0006K02-108508-HC 09/2023 2
Power Sensor NRP8S 1419.0006K02-108509-Zh 03/2024 2
Power reflection meter NRT 835065/049 02/2024 3
System validation dipole D2450V2 729 07/2022 3
System validation dipole D5GHzV2 1045 03/2023 3
System validation dipole D6.5GHzV2 1097 06/2023 3
Vector Signal Generator MG3710A 6201502519 NA 1
Vector Signal Generator SMP02 836402/004 NA NA
. ZX60-
Amplifier, 500-8000MHz 83LN12+ NA NA NA
DAE4, converter DAE4 705 04/2024 1
Dipole calibration period supporting data:
Measured on 09/2024 Calibrated
Dipole and Serial Frequency Return Loss Return Loss
Number [MHz] [dB] Impedance [Q] [dB] Impedance [Q]
D2450V2-729 2450 -32.1 504 -2.5 -30.1 53.1 0.8
D5GHzV2 - SN: 1045 5250 -25.5 52.2 49 -23.25 47.8 64
D5GHzV2 - SN: 1045 5600 -259 453 -1.2 -28.23 48.5 -3.5
D5GHzV2 - SN: 1045 5750 -24.1 46.6 5.0 -22.86 46.7 6.1
D6.5GHzV2 - SN: 1097 6500 -28.7 53.8 0.1 -26.89 49.6 -4.5
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Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Verkotan =

\\\“\‘"”/”//,

FINAS etk
Finnish Accreditation Service z, RN
T287 (EN ISO/IEC 17025)

4.1.1 Isotropic E-field Probe Type EX3DV4

Construction

Symmetrical design with triangular core
Built-in shielding against static charges
PEEK enclosure material (resistant to organic solvents, e.g., DGBE)

Calibration Calibration certificate in Appendix D
Frequency 4_MHz_ to 10 GHz (dosimetry)

Linearity: + 0.2 dB (30 MHz to 10 GHz)
Directivity (typical) +0.1 dB in TSL (rotation around probe axis)

+0.3 dB in TSL (rotation normal to probe axis)

Dynamic Range

10 pW/g — >100 mW/g
Linearity: £0.2 dB (noise: typically <1 pw/g)

Overall length: 337 mm (tip: 20 mm)

Dimensions e

Tip diameter: 2.5 mm (body: 12 mm)

Typical distance from probe tip to dipole centers: 1 mm
Application General dosimetry up to 6 GHz

Compliance tests of mobile phones
Fast automatic scanning in arbitrary phantoms

4.2 Phantoms

Eli Phantom:

The phantom used in SAR tests was an ELI phantom, manufactured by SPEAG. ELI
phantom is used for compliance testing of handheld and body-mounted wireless devices
in the frequency range of 4 MHz to 10 GHz. The phantom conforms to the requirements
of IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures.

Modular Flat Phantom:

The Triple Modular Phantom consists of three identical modules that can be installed and

removed separately without emptying the liquid. It is used for compliance testing of small
wireless devices in body-worn configurations. The phantom conforms to the requirements
of IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures.

4.3 Tissue Simulants

Copyright © Verkotan 2025

Recommended values for the dielectric parameters of the tissue simulants are given in
IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures. The dielectric
parameters of the used tissue simulants were within £10% of the recommended values at
frequencies under 3GHz and +5% at frequencies above 3GHz. A liquid compensation
algorithm was used in DASY with which measured peak average SAR values were corrected for
the deviation of used liquid. Depth of the tissue simulant was at least 15.0 cm from the inner
surface of the flat phantom.

Tissue simulant liquid Ingredients

Deionized Water, tween, salt
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Frequency Dipole Probe Type Casllil;:‘:tled DAE Unit / 2::::::: Conductivity Date
MHz Type / SN SN SN R o [S/m
[ 1 ype / / Type €] [S/m]
D2450V2 - EX3DV4 - DAE4ip /
2450 SN: 729 SN: 7827 SMC 1774 39.08 1.8 08/2024
D5GHzV2 - EX3DV4 - DAE4ip /
5250 SN: 1045 SN: 7827 SMC 1774 35.62 476 08/2024
D5GHzV2 - EX3DV4 - DAE4ip /
5600 SN- 1045 SN: 7827 SMC 1774 35.1 5.09 08/2024
D5GHzV2 - EX3DV4 - DAE4ip /
5750 SN: 1045 SN: 7827 SMC 1774 34.86 5.2 08/2024
D6GHzV2 - EX3DV4 - DAE4ip /
6500 SN: 1097 SN: 7827 SMC 1774 33.34 5.82 08/2024
4.5 System Check
. 1w 1w
Tissue Tissue Frequency Input O eAieC Target | Normalized | Deviation | Plot
Date Temp. Power SAR14
Type °C] [MHz] [mW] [W/kg] SAR;, SAR, [%] #
9 wkgl | W/kg]
14.10.2024 | WB Head 22 5250 100 7.92 73.09 79.2 8.36 1
14.10.2024 | WB Head 22 5600 100 8 7292 80 9.71 2
21.10.2024 | WB Head 22 5750 100 7.03 69.05 70.3 1.81 3
22.10.2024 | WB Head 22 2450 100 5.19 523 519 -0.76 4
04.11.2024 | WB Head 22 2450 200 9.92 523 49.6 -5.16 5
05.11.2024 | WB Head 22 5250 100 733 73.09 733 0.29 6
05.11.2024 | WB Head 22 5600 100 797 72.92 79.7 9.30 7
06.11.2024 | WB Head 22 5750 100 6.35 69.05 63.5 -8.04 8
06.11.2024 | WB Head 22 6500 100 27.7 296 277 -6.42 9
08.11.2024 | WB Head 22 6500 100 325 296 325 9.80 10
11.11.2024 | WB Head 22 2450 100 123 523 492 -5.93 11
11.11.2024 | WB Head 22 5250 100 791 73.09 791 8.22 12
11.11.2024 | WB Head 22 6500 100 276 296 276 -6.76 13

Copyright © Verkotan 2025
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Measured Target Deviation
Date Tissue Tissue Frequency |Dielectric |ConductivityDielectric |Conductivitye [%] o [%]
Type Temp [°C] [[MHZz] Constant (o [S/m] Constant |0 [S/m]
[€] [e] Target [Target

14.10.2024| WB Head 22 5250 3532 4.76 35.95 4.71 -1.7 1.0
14.10.2024| WB Head 22 5290 35.26 4.79 3591 4.75 -1.8 0.9
14.10.2024 | WB Head 22 5600 34.8 5.08 355 5.07 -2.0 0.3
14.10.2024| WB Head 22 5610 34,77 5.1 3549 5.08 -2.0 0.3
21.10.2024| WB Head 22 5750 35.6 4.99 35.35 5.22 0.7 -4.5
21.10.2024 | WB Head 22 5775 35.56 5.01 3532 5.25 0.7 -4.5
22.10.2024| WB Head 21 2437 40.54 1.88 39.22 1.79 34 5.3
22.10.2024| WB Head 21 2450 40.52 1.89 39.2 1.8 34 5.2
04.11.2024| WB Head 22 2412 37.53 1.7 39.27 1.77 -44 -39
04.11.2024| WB Head 22 2437 37.48 1.71 39.22 1.79 -44 -4.2
04.11.2024 | WB Head 22 2450 37.46 1.72 39.2 1.8 -44 -4.3
04.11.2024| WB Head 22 2462 3744 1.73 39.18 1.81 -4.5 -4.5
05.11.2024| WB Head 22 5250 35.11 4.71 35.95 4.71 -2.3 -0.0
05.11.2024 | WB Head 22 5290 35.05 475 35.91 475 -24 -0.1
05.11.2024 | WB Head 22 5530 34.69 4.97 35.6 5.0 -2.6 -0.5
05.11.2024| WB Head 22 5600 34.57 5.04 35.5 5.07 -2.6 -0.6
05.11.2024| WB Head 22 5610 34.55 5.05 3549 5.08 -2.6 -0.6
06.11.2024| WB Head 22 5690 34.94 5.15 3541 5.16 -1.3 -0.2
06.11.2024 | WB Head 22 5750 34.85 5.21 35.35 5.22 -14 -0.2
06.11.2024| WB Head 22 5775 34.81 5.23 35.33 5.24 -1.5 -0.2
06.11.2024| WB Head 22 6025 34.45 5.48 35.07 5.51 -1.8 -0.5
06.11.2024| WB Head 22 6185 34.2 5.65 34.88 57 -1.9 -0.8
06.11.2024 | WB Head 22 6345 33.95 5.82 34.69 5.89 -2.1 -1.2
06.11.2024| WB Head 22 6500 33.76 597 34.5 6.07 -2.1 -1.7
06.11.2024| WB Head 22 6665 33.52 6.14 34.3 6.26 -2.3 -2.0
06.11.2024 | WB Head 22 6985 33.07 6.45 33.92 6.63 -2.5 -2.7
08.11.2024| WB Head 22 6025 34.28 538 35.07 5.51 -2.2 -2.3
08.11.2024| WB Head 22 6185 34.04 5.55 34.88 57 -24 -2.7
08.11.2024| WB Head 22 6345 33.79 5.71 34.69 5.89 -2.6 -3.0
08.11.2024 | WB Head 22 6500 33.6 5.85 34.5 6.07 -2.6 -3.5
08.11.2024| WB Head 22 6665 33.36 6.02 34.3 6.26 -2.7 -3.8
08.11.2024| WB Head 22 6985 32.93 6.34 33.92 6.63 -2.9 -4.5
11.11.2024| WB Head 22 2412 38.07 1.66 39.27 1.77 -3.1 -6.1
11.11.2024| WB Head 22 2437 38.03 1.67 39.22 1.79 -3.0 -6.4
11.11.2024 | WB Head 22 2450 38.01 1.68 39.20 1.80 -3.0 -6.6
11.11.2024| WB Head 22 5250 36.77 4.60 35.95 4.71 23 -2.2
11.11.2024| WB Head 22 5290 36.71 4.64 3591 4.75 2.2 -2.3
11.11.2024 | WB Head 22 6185 3549 551 34.88 5.70 1.8 -3.3
11.11.2024| WB Head 22 6500 35.07 5.82 34.50 6.07 1.7 -4.2
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5. TEST PROCEDURE

Testing was carried out in accordance with FCC KDB Publications 447498 D04 Interim General
RF Exposure Guidance v01.

Test configurations for SAR testing were selected based on conducted power measurements.

The WLAN transmission modes for testing were selected according to largest channel
bandwidth configuration, lowest order modulation and lowest data rate.
The DUT was set to transmit at maximum power and duty cycle using test software.

Windows PC, that has the same WLAN/BT module as DUT, (Intel Wi-Fi 6E AX210(Gig+)) was
used to control the WLAN/BT module via software. The transmission from the module goes
through the RF cables to the DUT’s antennas A or B. Power losses caused by the RF cables
have been measured and considered in the SAR scaling factor.

24GHz WLAN was tested with 802.11b standard with data rate of 1Mbit/s, 5GHz WLAN was
tested with 802.11ax standard with data rate of MCSO and 6GHz WLAN was tested with
802.11ax standard with data rate of MCSO.

SAR/APD measurements for WLAN 6GHz were conducted for 5 channels, as per October 2020
TCB Workshop Interim Procedures and both antennas to find worst-case configuration, which
was then selected for IPD measurements.

Figure 4 Conducted power measurement test setup with monitor attached to PC, in testing additional extension
cables were used.
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Primescan 2 Cart consists of the mobile stand with touch screen monitor. For testing the
mobile stand was removed and the monitor only was tested as transmitting antennas are
located inside it. A spot check was run with the mobile stand attached to determine that the
results are similar with the stand and without the stand attached. Photos of the test positions
are presented in appendix A.

The Primescan 2 Cart has two monitor suppliers. The monitors are manufactured based on the
same specification and are identical in most respects. Parts relevant for radio communication
are identical for both variants. The internal electronics driving the LCD and structural support
on the backside of the DUT have differences.

The complete testing was done for the monitor manufactured by Champ Vision Display.

The compliance of the monitor manufactured by TES was determined by performing spot
check measurements. The results for spot check measurements are presented below.

Spot check results:

q Measured
Manufacturer| Mode Dot Eandidte Channel RISOUShSy Antenna T?s.t SAR10g
[Mbps] [MHZz] [MHz] Position
[W/kgl
TES 802.11b 1 20 6 2437 A Top 0.56
Champ Vision| 802.11b 1 20 5 2437 A Top 045
display
TES 802.11b 1 20 1 2412 B Left 0.10
Champ Vision g5 15, 1 20 1 2412 B Left 018
display
q Measured
Manufacturer| Mode D[a“tnabR:]t e Ba;ﬁ:z'z‘:‘h Channel Fr?:;":zlcy Antenna Po.l::i:)n SAR10g
F [W/kgl
TES 802.11ax| MCSO 80 58 5290 A Top 0.33
Champ Vision| 0 112y Mcso 80 58 5290 A Top 0.25
display
TES 802.11ax| MCSO 80 58 5290 B Left 0.11
Champ Vision g0 1144 | MCs0 80 58 5290 B Left 012
display
q Measured
Manufacturer| Mode DatalRats] [Bancuicty Channel Rreduchey Antenna T(.es.t SAR10g
[Mbps] [MHZz] [MHZz] Position
[W/kg] |
TES 802.11ax MCSO 160 47 6185 A Top 0.24
Champ Vision|g» 11ax|  Mcso 160 47 6185 A Top 020
display
TES 802.11ax MCSO0 160 47 6185 B Left 0.08
Champ Vision g 11ax | MCs0 160 47 6185 B Left 004
display

The maximum difference in tested results between the monitors was 0.11 which is
within normal test variability, thus the SAR testing done with Champ Vision Display is
representative also for the TES monitor.

IPD spot check measurements are presented in Appendix F (IPD Test Report by TUV SUD).
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5.1 Test Positions
5.1.1 Extremity Configuration, 0Omm separation distance

The device was placed on the top of a Rohacell and lifted towards the phantom until the
distance between the phantom and the device was 0mm. The device was oriented in the
foreseeable use cases with left and top sides facing the phantom where the antennas are
located. The areas of the DUT where the antennas are located, were placed under the
phantom. Test positions for the testing were agreed with FCC via FCC inquiry.

Photos of the test positions are presented in appendix A.

5.2 ScanProcedures

First, area scans were used for determination of the field distribution. Next, a zoom scan
was performed around the highest E-field value to determine the averaged SAR value. For
APD testing, additional conversion factors (CF) were automatically applied by the software
to calculate the psAPD from the psSAR. Conversion factors of CF1g = 10 kg/m? and CF8g
= 20 kg/m? were used to calculate the 1 cm? and 4 cm? from the 1 g psSAR and the 8 g
psSAR, respectively. Drift was determined by measuring the same point at the start of the
area scan and again at the end of the zoom scan.

5.3 SARAveraging Methods

The maximum SAR value was averaged over a cube of tissue using interpolation and
extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy are all based
on the modified Quadratic Shepard’s method (Robert J. Renka,” Multivariate Interpolation
of Large Sets of Scattered Data”, University of North Texas ACM Transactions on
Mathematical Software, vol. 14, no. 2, June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with a
weighted average method. A trivariate 3-D / bivariate 2-D quadratic function is
computed for each measurement point and fitted to neighboring points by a least-
square method. For the zoom scan, inverse distance weighting is incorporated to fit
distant points more accurately. The interpolating function is finally calculated as a
weighted average of the quadratics.

Inthe zoom scan, the interpolation function is used to extrapolate the Peak SAR from the
deepest measurement points to the inner surface of the phantom.
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6. MEASUREMENT UNCERTAINTY
DASY5 Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 300MHz - 3GHz range)

Uncert. | Prob. | Div. | (¢) | (c) | Std. Unc. | Std. Unc.
Symbol Error Description value | Dist. 1g | 10g (1g) (10g)
Measurement System Errors
CF Probe Calibration £12.0% N V2 1 1 *6.0% +6.0%
CFdrift Probe Calibration Drift £1.7% R V3 1 1 £1.0% +1.0%
LIN Probe Linearity +4.7% R V3 1 1 +2.7% +2.7%
BBS Broadband Signal +3.0% R V3 1 1 +1.7% +1.7%
150 Probe Isotropy £7.6% R 3 1 1 +4.4% +4.4%
DAE Data Acquisition +0.3% M 1 1 1 10.3% 10.3%
AMEB RF Ambient +1.8% M 1 1 1 +1.8% +1.8%
By Probe Positioning £3.9% N 1 014 | 0.4 *0.5% +0.5%
DAT Data Pr&cesﬂng +1.2% M 1 1 1 #1.2% +1.2%
Phantom and Device Errors
LIQ{o) Conductivity (meas.)P** +2.5% M V1 0.78 | 0.71 208 +1.8%
LIQ(T.) Conductivity (temp.)®® £3.3% R v3 |078 | 071 | *1.5% +1.4%
EPS Phantom Permittivity +140% | R 3]0 o 0% +0%
Dls Distance DUT - T5L +2.0% M 1 2 2 +4.0% +4.0%
Dhyz Device Positioning {£0.5mm) | +£1.0% N 1 1 1 +1.0% +1.0%
H Device Holder £3.6% N V1 1 1 *3.6% +3.6%
MOD DUT Modulation™ +2.4% R V3 1 1 +14% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFdrif DUT drift +2.5% M 1 1 1 +2.5% +2.5%
VAL Val Antenna Unc.» +0.0% M 1 1 1 0% 0%
RFin Unc. Input Power* +0.0% M 1 1 1 e 0%
Correction to the SAR results
Cle, ) Deviation to Target +1.9% N V1 1 0.84 +1.9% +1.6%
C(R) SAR scaling? +0% R 3 1 1 +0% 0%
u{ASAR) | Combined Uncertainty +11.0% £10.9%
] Expanded Uncertainty £22.1% £21.9%
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DASYS5 Uncertainty Budget
According to |IEC/IEEE 62209-1528
(Frequency band: 3GHz - 6GHz range)

Uncert. | Prob. | Div. | (c) | (cd | Std.Unc. | Std. Unc.
Symbaol Error Description value Dist. 1g | 10g (1g) {10q)
Measurement System Errors
CF Probe Calibration +14.0% N V2 1 1 £7.0% +7.0%
CFarig Probe Calibration Drift +1.7% N V3 1 1 +1.0% +1.0%
LIM Probe Linearity +4.7% R V3 1 1 +2.7% +2.7%
BBS Broadband Signal +2.6% R V3 1 1 +1.5% +1.5%
150 Probe lsotropy +7.6% R 3 1 1 =4.4% +4.4%
DAE Data Acquisition +0.3% N 1 1 1 +0.3% +0.3%
AME RF Ambient +1.8% N 1 1 1 +1.8% +1.8%
Lusys Probe Positioning +3.9% N 1 0.33 | 0.33 +1.3% +1.3%
DAT Data Processing +2.3% N 1 1 1 22.3% +2.3%
Phantom and Device Errors
LIQ{a) Conductivity (meas.)®* +2.5% N ¥1 | 078 | 0.7 +2.0% +1.8%
LIQ(T.) Conductivity (temp.)%8 +3.4% R v3 | 078 | 0T +1.5% +1.4%
EPS Phantom Permittivity +14.0% R 3| 025|025 +2.0% +2.0%
DIs Distance DUT - TSL +2.0% N 1 2 2 =4.0% +4.0%
Dz Device Positioning (£0.5mm) | £1.0% N 1 1 1 +1.0% +1.0%
H Device Holder +3.6% N V1 1 1 +3.6% +3.6%
MOD DUT Modulation™ +2.4% R 3 1 1 +1.4% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFarip DUT drift +2.5% N 1 1 1 £2.5% +2.5%
VAL Val Antenna Unc."™ +0.0% N 1 1 1 +0% +0%
RF: Unc. Input Power"™ +0.0% N 1 1 1 +0% 0%
Correction to the 5AR results
Cie, o Deviation ta Target +1.9% N V1 1 0.84 £1.9% +1.6%
C(R) SAR scaling® 0% R 3 1 1 +0% +0%
u(ASAR) | Combined Uncertainty +12.0% +£11.9%
u Expanded Uncertainty £24.0% #23.8%
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DASYS8 Uncertainty Budget
According to IEC/IEEE 62200-1528
(Frequency band: 300 MHz-3 GHz range)
Uneert. Prob. | Div. | (&) | (&) | Std. Une. | Std. Une.
Symbaol Frror Description value Dist. (1g)| (10g) (1g) (10g)
Measurement System Errors
CF Probe Calibration +12.0% N 2 1 1 +6.0% +6.0%
CFarifi Probe Calibration Drift +1.7% R V3|1 1 +1.0% +1.0%
LIN Probe Linearity “47% | R 3|1 1 12.7% | +£2.7%
BBS Broadband Sjgnal +3.0% | R | V3|1 1 +L7% | +1.7%
IS0 Probe Isotropy 17.6% R | v3]1 1 +4.4% +4.4%
DAE Other Probe+Electronic +0.7% N 1 1 1 +0.7% +0.7%
AMB RF Ambient +1.8% N 1 | 1 +1.8% +1.8%
LY Probe Positioning £0.006mm | N 1 | 014 0.14 +0,10% +0.10%
DAT Data Processing +1.2% N 1|1 1 +1.2% +£1.2%
Phantom and Device Errors
LIQ(e) | Conductivity (meas,)” " +2.5% N 1 (078 071 | +2.0% +1.8%
LIQ(T,) | Conductivity (temp.)"" +3.3% R | V3|ors| 071 | +1.5% +1.4%
EPS Phantom Permittivity +14.0% R vi |0 0 +0% +0%
DIs Distance DUT - TSL +2.0% N 1 2 2 +4.0% +4.0%
- Device Positioning £1.0% N 1 1 1 +1.0% +1.0%
H Device Holder +3.6% N 1 1 1 +3.6% +3.6%
MOD DUT Modulation™ +2.4% R v‘ﬁ | 1 +1.4% +1.4%
TAS Time-average SAR £+1.7% R Vva |1 1 +1.0% +1.0%
RF gri DUT drift +2 5% N 1 1 1 +2.5% +2.5%
VAL Val Antenna Une."™ +0.0% N 1 1 1 +0% +0%
RF,. Unec. Input Power"™ £0.0% N 1 1 1 0% +0%
Correction to the SAR results
Cle, o) Deviation to Target +1.00 N 1|1 0.84 +1.0% +1.6%
C(R) SAR scaling® +0% R [ v3]1 1 +0% +0%
u(ASAR) | Combined Uncertainty +10.9% | £10.9%
U Expanded Uncertainty +21.9% | +£21.68%
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DASYS Uncertainty Budget
According to IEC/IEEE 622089-1528
(Frequency band: 3 GHz6 GHz range)

Uncert. Prob. | Div. | (ei) | (i) | Std. Unc. | Std. Unc.
Symbal Error Deseription value Diist (lg) | (l0g) (Lg) (10g)
Measurement System Errors
CF Probe Calibration +13.1% N 2 1 1 +6.55% +6.55%
CFarife Probe Calibration Drift £1.7% R \.ﬁ 1 1 +1.0% +1.0%
LIN Probe Linearity +4,7% R V3 |1 1 +2. 7% +2.7%
BBS Broadband Signal +2.6% R V3 |1 1 +1.5% +1.5%
SO Probe lsotropy +7.6% R | v3]1 1 +4 4% +4.4%
DAE Other Probe+ Electronic +1.2% N 1 1 1 +1.2% +1.2%
AMB RF Ambient +1.8% N 1 |1 1 +1.8% +1.8%
Asys Probe Positioning 4+0.005 mm N 1 0.29 | 0.29 +0.15% +0.15%
DAT Data Processing +£2.3% N 1 1 1 42.3% +2.3%
Phantom and Device Errors
LIQ(s) [ Conductivity (meas.)”4" 12.5% N 1 |078]| 071 | +20% 11.8%
LIQ(T,) | Conductivity (temp.)"" +3 4% it va 078 | 071 +1.5% +1.4%
EPS Phantom Permittivity T140% | R | V3 |025| 025 | +20% | +20%
DIs Distance DUT — TSL +2.0% N 1 |2 2 +4.0% +4.0%
Dy Device Positioning +1.0% N 1 |1 | +1.0% +1.0%
H Deviee Holder +3.65 N 1 1 1 +3.6% +3.6%
MOD DUT Modulation™ £2.4% R [ v3]1 1 +1.4% +1.4%
TAS Time-average SAR +1.7% R V3 |1 1 +1.0% +1.0%
RF v DUT drift +2.5% N 1 | 1 +2.5% +2 5%
VAL Val Antenna Une.* +0.0% N 1 |1 1 +0% +0%
RF;n Une. Input Power™ +0.0% N 1 |1 | +0% +0%
Correction to the SAR resulis
Cie, =) Deviation to Target +1.9% N 1 1 0.84 +1.9% +1.6%
C(R) SAR scaling® +0% R V3|1 +0% +0%
u{ ASAR) | Combined Uncertainty £11.6% +£11.5%
U Expanded Uncertainty +23.3% +23.0%
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DASYS8 Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 6 GHz—-10 GHz range)

Uncert. | Prob. | Div. | (ei) | (&) | Std. Une. | Std. Une
Symbal Error Description value Dist. (1g) | (10g) (1g) (10g)
Measurement System Errors
CF Probe Calibration +18.6% N 2 |1 1 +9.3% +9.3%
CFarigi | Probe Calibration Drift +1.7% R | V3|1 1 +1.0% +1.0%
LIN Probe Linearity +4.7% R | v3]1 1 +2.7% £2.7%
BBS Broadband Signal +2. 8% R | V3|1 1 +1.6% +1.6%
15O Probe lsotropy 276% | R | V3|1 |1 T44% | 244%
DAE Other Probe + Electronic +2 4% N 1 1 1 +2 4% +2 4%
AMB RF Ambient +1.8% N 1 |1 1 +1.8% +1.8%
Ays Probe Positioning +0005mm | N 1 |050 | 050 | +025% | =+=025%
DAT Data Processing +£3.5% N 1 1 | +3.5% +3.5%
Phantom and Device Errors
LIQ(s) [ Conductivity (meas.)” 4R 192 5% N 1 |o7s]| o7 | +20% 11.8%
LIQ(T,) | Conductivity (temp.)*" +2 4% R | v3]o78]| 071 | £11% +1.0%
EPS Phantom Permittivity 1140% | R | /3 |05 | 05 | +4.0% | +40%
DIs Distance DUT — TSL +2.0% N 1 2 2 +4 0% +4 0%
D,y Device Positioning £1.0% N 1 | | +1.0% +1.0%
H Device Holder +3,6%¢ N 1 1 1 +3.6% +3.6%
MOD | DUT Modulation™ +24% | R | V3|1 |1 +14% | *14%
TAS Time-average SAR +1.7% i Vi |1 1 +1.0% +1.0%
RFavi DUT drift +2 5% N 1 | 1 +2.5% +2 5%
VAL Val Antenna Une, ™/ +0,0% N 1 |1 1 +0% +0%
RF;. Unec. Input Power"™! +0.0% N 1 1 1 +0% +0%
Correction to the SAR resulis
Clz, o) Deviation to Target +1.9% N 1 |1 0.84 +1.9% +1.6%
C(R) SAR scaling? +0% R | v3 |1 1 +0% +0%
u{ ASAR) | Combined Uncertainty +14.2% +13.9%
u Expanded Uncertainty +28.4% £27.9%

Copyright © Verkotan 2025

Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Verkotan =

FINAS

\\\“\‘ll"ll’/z,

Finnish Accreditation Service 2/@\}:
T287 (EN ISO/IEC 17025) Dl W
Uncertainty Budget for psSAR / psAPD Assessments
(Frequency band: 6 — 10 GHz range)
Symbol Error Description Uncert. Prob. | Div. ci ci Std. Unc. | Std. Unc.
Dist. (19) / | (89/109) /| (19)/ |(Bg/10q)/
(1cm?) (4cm?) (1cm?) (4cm?)
pSSAR Module SAR V16.2 (Table 6.3.3) | £14.2/13.0% N 1 1 1 +14.2% +13.9%
PDC Power Density Conversion +13.5% R V3 1 1 +7.8% +7.8%
u(ASAR) Combined Uncertainty +16.2% +15.9 %
U Expanded Uncertainty +32.4% +31.9%
indB +1.2dB +1.2dB
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7. TEST RESULTS

7.1 SAR Results for Extremity Condition with Omm separation

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

\\\“\‘"”/”//,

Conducted Power Cable Extension = Conducted Power — Cable loss from extension cable, used for scaling
the Measured SAR;qq.

24GHz WLAN:
Conducted
q c M Conducted | Power Measured| Power | Duty q Reported
Mode D[ant,IabR:]t € Ba[n“:::]lth Channel | [I\;IHz] Y | Antenna | Power Power Cable P::tsi:m SAR10g | Drift | Cycle SFC:CI;:? SAR10g | Plot #
P [dBm] [dBm] Extension [W/kg] [dB] [%] [W/kg]
[dBm]
802.11b 1 20 6 2437 Chain A 20 19.55 16.98 Left 0.003 0 99 2.00 0.01
802.11b 1 20 6 2437 Chain A 20 19.55 16.98 Top 0.451 -0.12 99 2.00 0.90 14
802.11b 1 20 1 2412 Chain A 20 1942 16.90 Top 0414 0.12 99 2.04 0.84
802.11b 1 20 11 2462 Chain A 20 19.7 17.18 Top 0.443 0.08 99 1.91 0.85
Conducted
q Maximum | Conducted | Power Measured| Power | Duty " Reported
Mode Dant/IabRate Ba"Md:Idth Channel Fre:nt:ncy Antenna | Power Power Cable P T?:.t SAR10g Drift | Cycle SFcaI:ng SAR10g | Plot #
[Mbps] (A (2] [dBm] [dBm] |Extension| >°" | [wrkg] | [dB] | %1 | 2<°"| [wrkel
[dBm]
802.11b 1 20 6 2437 Chain B 20 1991 17.34 Left 0.124 0.21 99 1.84 0.23
802.11b 1 20 6 2437 Chain B 20 1991 17.34 Top 0.0502 | -0.3* 99 1.98 0.10
802.11b 1 20 1 2412 Chain B 20 19.71 17.19 Left 0.175 0.02 99 1.91 033 15
802.11b 1 20 11 2462 Chain B 20 19.67 17.15 Left 0.149 0.12 99 1.93 0.29
*Larger than 5% drifts included to scaling factors
5GHz WLAN:
onducted|
q Maximum| Conducted | Power Measured | Power | Duty . Reported
Mode D[a'::nabRa]t € BTI\::“]’“‘ Channel Fr([e'?nt:'ler;cy Antenna | Power Power Cable P T?:.t SAR10g Drift | Cycle SFcacI:ng SAR10g | Plot #
Ps. z H [dBm] [dBm] |Extension| > °" | [W/kgl | [dB] | %] | cc°| [wW/kel
[dBm]
802.11ay MCSO 80 58 5290 Chain A 20 18.78 14.76 Left 0.005 0.17 99 3.34 0.02
802.11ay  MCSO 80 58 5290 Chain A 20 18.78 14.76 Top 0.253 0.21 99 3.34 0.85 16
‘Conducted
q = uim | Conducted | Power Measured | Power | Duty . Reported
Mode D[a“tnabRa]t € Ba;\:\aﬁth Channel n[NIIH 1 Y | Antenna | Power Power Cable P Tt.ets.t SAR10g Drift | Cycle SFca‘:ng SAR10g | Plot #
B . . [dBm] [dBm] |Extension| o °" | [Wrkg]l | [dB] | [%] | <" | [Wrkgl
[dBm]
802.11ay MCSO 80 58 5290 Chain B 20 19.12 15.10 Left 0.116 0.1 99 3.09 0.36 17
802.11ay MCSO 80 58 5290 Chain B 20 19.12 15.10 Top 0.036 | 0.99* 99 3.88 0.14

*Larger than 5% drifts included to scaling factors
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Conducted
q Maximum| Conducted | Power Measured| Power | Duty q Reported
Mode D;:nabR:]t € Ba;::'v';]“h Channel Frml::zn]cy Antenna | Power Power Cable Po.l;?tsi:m SAR10g | Drift | Cycle S;:i';:f SAR10g | Plot #
P [dBm] [dBm] Extension [W/kg] [dB] [%] [W/kg]
[dBm]
802.11ay MCSO 80 122 5610 Chain A 20 19.58 15.53 Left 0.006 | 0.73* 99 3.31 0.02
802.11ay MCSO 80 122 5610 Chain A 20 19.58 15.53 Top 0.234 0.12 99 2.80 0.65
802.11ay  MCSO 80 106 5530 Chain A 20 19.18 15.12 Top 0.274 0.04 99 3.07 0.84 18
*Larger than 5% drifts included to scaling factors
Conducted
q Maximum| Conducted | Power Measured| Power | Duty q Reported
Mode Da'::nabRate Ban'::'vmth Channel Fre:nl::ncy Antenna | Power Power Cable P T?:.t SAR10g | Drift | Cycle SFcaI'l:ng SAR10g | Plot #
[Mbps] [MHz] LMEZ] [dBm] [dBm] |Extension| °>"°" | [wrkg] | [dB] | [%] | 2<°"| wrkel
[dBm]
802.11ay MCSO 80 122 5610 Chain B 20 19.7 15.65 Left 0.109 0.03 99 2.72 0.30
802.11ay MCSO 80 122 5610 Chain B 20 19.7 15.65 Top 0.059 | 0.72* 99 3.21 0.19
802.11ay MCSO 80 106 5530 Chain B 20 1942 15.36 Left 0.118 0.04 99 2.91 0.34 19
*Larger than 5% drifts included to scaling factors
IConducted
q Maximum | Conducted | Power Measured| Power | Duty . Reported
Mode D[ahtnabR:]t € Ba[r::::;th Channel FT:’;'::Z"]W Antenna | Power Power Cable Po-I:tsi:m SAR10g Drift | Cycle SFC:CI;:? SAR10g | Plot #
P [dBm] [dBm] Extension [W/kg] [dB] [%] [W/kg]
[dBm]
802.11ay  MCSO 80 155 5775 Chain A 20 19.64 1547 Left 0.008 | N/A* 99 2.84 0.02
802.11ay MCSO 80 155 5775 Chain A 20 19.64 1547 Top 0.24 -0.18 99 2.84 0.68
802.11ay MCSO 80 138 5690 Chain A 20 19.53 1549 Top 0.264 0.13 99 2.83 0.75 20
*Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
onducted
q Maximum| Conducted | Power Measured| Power | Duty " Reported
Mode Dant/IabRate Ban';:llldth Channel Frelcltll'lency Antenna | Power Power Cable P T?ts.t SAR1g | Drift | Cycle SFca::ng SAR10g | Plot #
[Mbps] [MHz] [MHz] [dBm] [dBm] |Extension| > °" | [W/kg]l | [dB] | %] | S<°"| [wrkgl
[dBm]
802.11ay MCSO 80 155 5775 Chain B 20 19.66 1549 Left 0.081 | -0.02 99 2.83 0.23
802.11ax  MCSO 80 155 5775 Chain B 20 19.66 1549 Top 0.0534 | -0.5* 99 3.17 0.17
802.11ay MCSO 80 138 5690 Chain B 20 19.57 15.53 Left 0.088 | 0.23* 99 2.95 0.26 21

*Larger than 5% drifts included to scaling factors
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6GHz WLAN:
Conducted
q M ducted| Power MeasuredMeasured Power| Duty . _[ReportedReported
Mode D;\t:bka]t 9 Ba[nl\::u;th Channel FrF:nl.'l:nlcy Antenna| Power | Power** | Cable B T?ts.t SAR10g |[APD4cm? Drift | Cycle SFcaI'l:ng SAR10g [APD4cm?Plot #
ps. g 2 [dBm] | [dBm] |Extension| o' O"| [W/kg] | [W/kg] | [dB] | [%] | “C " | [W/kg] | [W/kgl
[dBm]
802.11ay MCSO 160 47 6185 |Chain Al 12 19.90 1540 Left | 0.015 | 0.342 |0.37*] 99 | 0.50 | 0.01 0.17
802.11aY MCS0O 160 47 6185 |Chain Al 12 19.90 1540 Top | 0.197 | 443 |-0.03] 99 | 046 | 0.09 2.03
802.11ay MCSO 160 15 6025 |ChainA| 12 17.53 13.15 Top | 0.134 3 0.12| 99 | 0.77 | 0.10 230 | 22
802.11ay MCSO 160 79 6345 |Chain A 12 19.89 15.39 Top 0.191 437 |-0.14] 99 | 046 | 0.09 2.00
802.11ay MCSO 160 143 6665 |Chain Al 12 19.88 1545 Top | 0.155 | 3.53 |0.07| 99 |045]| 0.07 1.60
802.11ay MCSO 160 207 6985 |Chain Al 12 1240 7.72 Top | 0.035 | 0.796 |-0.04] 99 |2.68 | 0.09 2.13

*Larger than 5% drifts included to scaling factors
**Measured conducted power is above maximum specified output power due to power limitation from 20 dBm to 12 dBm made by the customer after the testing has been

conducted.
IConducted
q M: ducted| Power MeasuredMeasured Power| Du . _|ReportedReported
Mode [CotaRate Eanduidth Channel |TeaUeneY | Power | Power*** | Cable T?s.t SAR10g |[APD4cm? Drift Cyctli Sealing SII:ng AP'I))4cm2 Plot #
[Mbps] | [MHz] [MHz] [dBm] | [dBm] |Extension | °S| twykgl | (wikel | 11 | %1 |T2<"| [wrkel | (w/kel
[dBm]

802.11ax MCSO 160 47 6185 |Chain B 12 1998 1548 Left | 0.042 1.04 |-0.22* 99 | 047 | 0.02 0.49
802.11ax MCSO 160 47 6185 |Chain B 12 1998 1548 Top | 0.047 1.06  |N/A** 99 | 045 | 0.02 0.48
802.11ay MCSO 160 15 6025 |Chain B 12 1798 13.60 Left | 0.038 | 0.865 |[-0.8*| 99 | 0.83 | 0.03 0.72 23
802.11ax MCSO 160 79 6345 |Chain B 12 1992 1542 Left | 0.036 | 0.817 |-0.97% 99 | 0.57 | 0.02 0.46
802.11ay MCSO 160 143 6665 |Chain B 12 19.79 1536 Left | 0.038 0.86 |-0.94* 99 | 0.57 | 0.02 0.49
802.11ay MCSO 160 207 6985 |Chain B 12 1235 7.67 Left | 0.009 | 0.201 |[N/A** 99 |2.71 | 0.02 0.55

*Larger than 5% drifts included to scaling factor
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable
**Measured conducted power is above maximum specified output power due to power limitation from 20 dBm to 12 dBm made by the customer after the testing has been

conducted.

Bluetooth:
imumConducted power - d d
Mode P:;:;:t D[an;ab:::]te Channel Frt[e;l:'lezr;cy Antenna M::::‘el:m 0:0‘:::9 IZ:V;I;r Pc;rs?:iton MSel:;l:: P[‘;I":'vfetr (I:);ctli SFZT;:? R:Z?:: Plot #

[dBm] | [dBm] E);t:::t]m [W/kg] | [dB] | [%] [W/kg]
Bluetooth| prs |1 78 | 2480 | A | 112 | 98 | 735 | Left | 002r | 0% | 99 | 243 | o
B'“eBthth DH5 ! 78 2480 A 12 9.85 735 | Top | 00225 |-016| 99 | 243 | 005
B'“eBt;Oth DHS ! 0 2402 A 112 942 | 693 | Top | 003 |003| 99 | 268 | 008 | 24
B'”e;;"th DH5 ! 39 2441 A 112 9.82 731 | Top | 0027 |003| 99 | 245 | 007

*Due to low e-field generated by DUT, only area scan result could be measured
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable
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7.2 Zoom Scan Compliance
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According to IEC 62209-1528, the zoom scan complies if the peak spatial-average SAR is

below 0.1 W/kg, or if the following criteria is met:

1. The smallest horizontal distance from the local SAR peaks to all points 3 dB below the SAR

peak is larger than the horizontal grid step.

2. Ratio of SAR at the second measured point (M2) to the SAR at the closest measured point
(M1) at the x-y location of the measured maximum is at least 30%.

Zoom scan compliance according to |IEC 62209-1528 is automatically verified by DASY
software and all zoom scans in this test report do pass the criteria. The horizontal distance and
Ratio between measurement points M2 and M1 of the highest SAR results is available in

Appendix C.
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7.3 Simultaneous Transmission Analysis
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Simultaneous transmission analysis for the maximum WLAN SAR/IPD and Bluetooth SAR are in
the table below. Direct summation of SAR results was performed. In MIMO mode, the power

of a single antenna chain is lower than in SISO mode. SISO mode measurement result are used
for simultaneous transmission analysis overestimating MIMO mode SAR.

IPD results has been taken from the IPD Test Report by TUV SUD, available in Appendix F

Extremity SAR:

Exposure Condition Extremity SAR;o4 [W/kg] IPD 4cm? [W/m?]
Test Position Left Top Left Top
Bluetooth, Antenna A 0* 0.08 - -
WLAN 2.4GHz, SISO, Antenna A 0.01 0.90 - =
WLAN 5GHz, SISO, Antenna A 0.02 0.85 - -
WLAN 6GHz, SISO, Antenna A 0.05 0.57 - 7.02
WLAN 2.4GHz, SISO, Antenna B 033 0.10 - -
WLAN 5GHz, SISO, Antenna B 0.36 0.19 - -
WLAN 6GHz, SISO, Antenna B 0.14 0.13 2.35 -
SAR Antenna A + SAR Antenna B
/ *% *%
IPD Antenna A + IPD Antenna B 0.41 1.09 9.37 9.37
SAR Summation:
Limit 4.0 W/kg 10 W/m?

*Due to low e-field generated by DUT, only area scan result could be measured
**Left and top sides were summed directly resulting in overestimated simultaneous transmission IPD.

IPD + SAR Simultaneous Transmission:

IPD Antenna A + SAR Antenna B
Y IPDyicas/IPDyimit + SARMeas/SARLimit

0.75

IPD Antenna B + SAR Antenna A
z IPDMeas/IPDI.imit + SARMeas/SARIJmit

0.24

Combination of SAR & IPD was taken into account by dividing the maximum result with the
corresponding limit and summing the values:

Antenna A (x / y) + Antenna B (x / y) = x<1 Thus, the evaluation result is PASS.
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APPENDIX A: PHOTOS OF THE DUT
The size of the Primescan 2 Cart and antenna locations on the monitor:
= -
= -
r \
=
S
3
hd
505 mm l"l
Primescan 2 monitor, size of 537 x 330 x 60mm
537mm
A
330mm

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



L SO T,

(4]
Verkotan = FINAS

Z N
T287 (EN ISO/IEC 17025) KOTAMN

4 .,

W

)

N

Figure 5 Top side of the device against the phantom, Omm separation
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Figure 7 The spot-check test configuration with stand, front side of the device against to phantom, Omm separation.
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APPENDIX B: SYSTEM CHECK SCAN
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Plot 1

Date/Time: 2024-10-14, 09:06

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5250.000 MHz;
Communication System PAR: ;
Medium parameters used: f= 5250.000; o = 4.76; €, = 35.3; HSL;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)
DASY Configuration:
. Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17
o Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation: 0.06; Mother scan avg offset: 0.12;
o  Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18
o  Phantom: ELI V8.0 (20deg probe tilt)
o DASY8 16.2.4.2524

SPC Measurement Group:

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0mm x 22.0mm x 22.0mm)
Reference Value = 3.13 V/m; Power Drift = 0.08 dB

SAR(1 g) = 7.92 W/kg; SAR(10 g) = 2.27 W/Kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.4mm
Ratio of SAR at M2 to SAR at M1 = 61.5%

Interpolated SAR [W/kg]
10
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Plot 2

Date/Time: 2024-10-14, 08:44

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5600.000 MHz;
Communication System PAR:;
Medium parameters used: f= 5600.000; o = 5.08; €, = 34.8; HSL;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)
DASY Configuration:
e  Probe: EX3DV4 - SN7827; ConvF(5.04,4.91, 4.7); Calibrated: 2024-06-17
o  Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation: 0.07; Mother scan avg offset: 0.13;
o Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18
o  Phantom: ELI V8.0 (20deg probe tilt)
o DASY8 16.24.2524

SPC Measurement Group:
, CW, CHO,, mm

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0mm x 22.0mm x 22.0mm)
Reference Value = 2.68 V/m; Power Drift = 0.09 dB

SAR(1 g) = 8 W/kg; SAR(10 g) = 2.26 W/Kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.4mm
Ratio of SAR at M2 to SAR at M1 = 58.2%

Interpolated SAR [W/kg]
10.9
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Plot 3
Date/Time: 21.10.24 10:08:07
Test Laboratory: Verkotan Oy

DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5750 MHz; o = 4.985 S/m; ¢, = 35.603; p = 1000 kg/m>

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7827; ConvF(5.09, 4.96, 4.75) @ 5750 MHz; Calibrated: 17.6.24
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 25.0
o  Electronics: DAE4 Sn705; Calibrated: 9.4.24
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
e} DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/ Pin=100 mW/Area Scan (61x61x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 18.8 W/kg

Configuration/ Pin=100 mW/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 56.53 V/m; Power Drift = -0.21 dB Peak SAR (extrapolated) = 33.8 W/kg

SAR(1 g) = 7.03 W/kg; SAR(10 g) = 2 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.1 mm

Ratio of SAR at M2 to SAR at M1 = 59.1% Maximum value of SAR (measured) = 18.6 W/kg

WWikg
18.800

15.045

11.289

7.534

3.778

0.023
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Plot 4

Date/Time: 22.10.24 10:03:06

Test Laboratory: Verkotan Oy

DUT: D2450V2 -729

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2450 MHz; o = 1.893 S/m; &, = 40.519; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7827; ConvF(7.38,7.19, 6.88) @ 2450 MHz; Calibrated: 17.6.24

o

@)
@)
@)

Configuration/System Check 2450MHz/Area Scan (71x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0,31.0
Electronics: DAE4 Sn705; Calibrated: 9.4.24

Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Maximum value of SAR (interpolated) = 9.16 W/kg
Configuration/System Check 2450MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 67.69 V/m; Power Drift = -0.18 dB Peak SAR (extrapolated) = 10.2 W/kg
SAR(1 g) = 5.19 W/kg; SAR(10 g) = 2.47 W/kg (SAR corrected for target medium)
Smallest distance from peaks to all points 3 dB below = 9 mm

Ratio of SAR at M2 to SAR at M1 = 51.8% Maximum value of SAR (measured) = 8.42 W/kg

Wikg
— 9.160

— f.328

5.496

3.664

1.832
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Date/Time: 2024-11-04, 14:12

Test Laboratory: Verkotan Oy
DUT: D2450V2 -729

Communication System: UID 0, CW; Communication System Band: ; Frequency 2450.000 MHz;
Communication System PAR:;

Medium parameters used: f= 2450.000; o = 1.72 S/m; &r = 37.5; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

[ Probe: EX3DV4 - SN7827; ConvF(7.38, 7.19, 6.88); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.05; Mother scan avg offset: 0.95;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

SPC Measurement Group

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (30.0 mm x 30.0 mm x 30.0 mm)
Reference Value = 6.46 V/m; Power Drift = 0.10 dB

SAR(1 g) = 9.92 W/kg; SAR(10g) = 4.59 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 9.0 mm
Ratio of SAR at M2 to SAR at M1 = 79.5%

Interpolated SAR [W/kg]
20.8
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Date/Time: 2024-11-05, 15:47

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5250.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5250.000; o = 4.71 S/m; &r = 35.1; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

[ Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.04; Mother scan avg offset: 0.71;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Right

DASY8 16.4.0.5005

O O OO

SPC Measurement Group:

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 3.89 V/m; Power Drift = 0.03 dB

SAR(1 g) = 7.33 W/kg; SAR(10g) = 2.17 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.4 mm
Ratio of SAR at M2 to SAR at M1 = 61.3%

Interpolated SAR [W/kg]
30.4
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Date/Time: 2024-11-05, 15:24

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5600.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5600.000; o = 5.04 S/m; &r = 34.6; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.03; Mother scan avg offset: 0.71;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Right

DASY8 16.4.0.5005

O O OO

SPC Measurement Group:

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 3.86 V/m; Power Drift = 0.03 dB

SAR(1 g) = 7.97 W/kg; SAR(10g) = 2.35 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.6 mm
Ratio of SAR at M2 to SAR at M1 = 58.7%
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Plot 8

Date/Time: 2024-11-06, 15:45

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5750.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5750.000; o = 5.21 S/m; &r = 34.8; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

[ Probe: EX3DV4 - SN7827; ConvF(5.09, 4.96, 4.75); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.04; Mother scan avg offset: 0.38;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

SPC Measurement Group:

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 4.43 V/m; Power Drift = 0.03 dB

SAR(1 g) = 6.35 W/kg; SAR(10g) = 1.92 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 8.0 mm
Ratio of SAR at M2 to SAR at M1 = 56.7%

Interpolated SAR [W/kg]
28.2
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Plot 9

Date/Time: 2024-11-06, 16:19

Test Laboratory: Verkotan Oy
DUT: D6.5GHzV2 - 1097

Communication System: UID 0, CW; Communication System Band: ; Frequency 6500.000 MHz;
Communication System PAR:;

Medium parameters used: f= 6500.000; o = 5.97 S/m; €r = 33.8; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.36, 5.22, 5.0); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.00; Mother scan avg offset: 0.04;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

SPC Measurement Group:

Area Scan: Measurement grid: (51.0 mm x 85.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 22.18 VV/m; Power Drift = 0.03 dB

SAR(1 g) = 27.7 W/kg; SAR(10g) = 5.16 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 4.8 mm
Ratio of SAR at M2 to SAR at M1 = 51.0%

Interpolated SAR [W/kg]
170
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Plot 10

Date/Time: 2024-11-08, 09:59

Test Laboratory: Verkotan Oy
DUT: D6.5GHzV2 - 1097

Communication System: UID 0, CW; Communication System Band: ; Frequency 6500.000 MHz;
Communication System PAR:;

Medium parameters used: f= 6500.000; ¢ = 5.85 S/m; €r = 33.6; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.36, 5.22, 5.0); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.16; Mother scan avg offset: 2.00;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

SPC Measurement Group:

Area Scan: Measurement grid: (51.0 mm x 85.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 5.09 V/m; Power Drift = 0.08 dB

SAR(1 g) = 32.5 W/kg; SAR(10g) = 5.99 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 4.8 mm
Ratio of SAR at M2 to SAR at M1 = 51.1%

Interpolated SAR [W/kg]
198
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Plot 11

Date/Time: 2024-11-11, 09:50

Test Laboratory: Verkotan Oy
DUT: D2450V2 -729

Communication System: UID 0, CW; Communication System Band: ; Frequency 2450.000 MHz;
Communication System PAR:;

Medium parameters used: f= 2450.000; o = 1.68 S/m; &r = 38.0; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

®  Probe: EX3DV4 - SN7827; ConvF(7.38, 7.19, 6.88); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.03; Mother scan avg offset: 2.30;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Right

DASY8 16.4.0.5005

O O OO

SPC Measurement Group:

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (30.0 mm x 30.0 mm x 30.0 mm)
Reference Value = 6.85 V/m; Power Drift = -0.02 dB

SAR(1 g) = 12.3 W/kg; SAR(10g) = 5.73 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 9.1 mm
Ratio of SAR at M2 to SAR at M1 = 80.7%

Interpolated SAR [W/kg]
15
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Plot 12

Date/Time: 2024-11-11, 13:51

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5250.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5250.000; o = 4.60 S/m; &r = 36.8; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

[ Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.18; Mother scan avg offset: 2.15;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

SPC Measurement Group:

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 1.79 V/m; Power Drift = 0.06 dB

SAR(1 g) = 7.91 W/kg; SAR(10g) = 2.26 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.2 mm
Ratio of SAR at M2 to SAR at M1 = 62.0%

Interpolated SAR [W/kg]
10
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Plot 13

Date/Time: 2024-11-11, 13:25

Test Laboratory: Verkotan Oy
DUT: D6.5GHzV2 - 1097

Communication System: UID 0, CW; Communication System Band: ; Frequency 6500.000 MHz;
Communication System PAR:;

Medium parameters used: f= 6500.000; o = 5.82 S/m; €r = 35.1; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.36, 5.22, 5.0); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.16; Mother scan avg offset: 1.78;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

SPC Measurement Group:

Area Scan: Measurement grid: (51.0 mm x 85.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 4.23 V/m; Power Drift = 0.18 dB

SAR(1 g) = 27.6 W/kg; SAR(10g) = 5.12 W/kg (Positive only)
APD (4.0cm?) = 125 W/m?

Smallest distance from peaks to all points 3dB below = 4.6 mm
Ratio of SAR at M2 to SAR at M1 = 51.4%

Interpolated SAR [W/kg]
35
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APPENDIX C: MEASUREMENT SCANS

Plot 14
Date/Time: 22/10/2024 10:49:01
Test Laboratory: Verkotan Oy

DUT: PrimeScan 2 Cart

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2437 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2437 MHz; 0 = 1.884 S/m; €, = 40.544; p = 1000 kg/m3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7827; ConvF(7.38,7.19, 6.88) @ 2437 MHz; Calibrated: 17/06/2024
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 1.0, 6.0, 16.0
O  Electronics: DAE4 Sn705; Calibrated: 09/04/2024
O  Phantom: SAR1_Phantom1_ELI_left; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/FCC WLAN2.4GHz Top Chain A CH6 BW20/Area Scan (81x341x1): Interpolated grid: dx=1.200 mm,
dy=1.200 mm

Maximum value of SAR (interpolated) = 2.00 W/kg

Configuration/FCC WLAN2.4GHz Top Chain A CH6 BW20/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 23.91 V/m; Power Drift = -0.12 dB

Peak SAR (extrapolated) = 2.28 W/kg

SAR(1 g) = 1.08 W/kg; SAR(10 g) = 0.451 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7 mm

Ratio of SAR at M2 to SAR at M1 = 50.6%

Maximum value of SAR (measured) = 1.86 W/kg

Wikg
1.997

1.598
1.198
0.799

0.399
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Plot 15

Date/Time: 2024-11-04, 16:39

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10415, WLAN; Communication System Band: WLAN 2.4GHz; Frequency 2412.000 MHz;
Communication System PAR:;

Medium parameters used: f= 2412.000; o = 1.70 S/m; €r = 37.5; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(7.38, 7.19, 6.88); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.18; Mother scan avg offset: 0.17;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Measurement Group:

WLAN 2.4GHz, IEEE 802.11b WiFi 2.4 GHz (DSSS, 1 Mbps, 99pc duty cycle), CH1, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 280.0 mm)

Zoom Scan: Measurement grid: (30.0 mm x 30.0 mm x 30.0 mm)

Reference Value = 0.27 V/m; Power Drift = 0.02 dB

SAR(1 g) = 0.382 W/kg; SAR(10g) = 0.175 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 9.1 mm

Ratio of SAR at M2 to SAR at M1 = 79.6%

Interpolated SAR [W/kg]
0.805
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Plot 16

Date/Time: 2024-10-14, 13:22

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10731, WLAN; Communication System Band: U-NII-1, U-NII-2A; Frequency 5290.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5290.000; o = 4.79 S/m; €r = 35.3; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.09; Mother scan avg offset: 0.77;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: ELI V8.0 (20deg probe tilt)

DASY8 16.4.0.5005

O O OO0

Chain A:

U-NII-1, U-NII-2A, IEEE 802.11ax (80MHz, MCSO0, 99pc duty cycle), CH58, EDGE TOP, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 460.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.42 V/m; Power Drift = 0.15 dB

SAR(1 g) = 0.746 W/kg; SAR(10g) = 0.253 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 62.3%

Interpolated SAR [W/kg]
1.05
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Date/Time: 2024-11-06, 14:04

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10731, WLAN; Communication System Band: WLAN 5GHz; Frequency 5290.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5290.000; o = 4.75 S/m; €r = 35.0; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.06; Mother scan avg offset: 0.23;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Chain B:

WLAN 5GHz, IEEE 802.11ax (80MHz, MCSO0, 99pc duty cycle), CH58, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 280.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.25 V/m; Power Drift = 0.10 dB

SAR(1 g) = 0.353 W/kg; SAR(10g) = 0.116 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.6 mm

Ratio of SAR at M2 to SAR at M1 = 61.9%

Interpolated SAR [W/kg]
141
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Plot 18

Date/Time: 2024-11-06, 10:54

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10731, WLAN; Communication System Band: U-NII-2C Standalone; Frequency 5530.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5530.000; ¢ = 4.97 S/m; €r = 34.7; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.27; Mother scan avg offset: 0.68;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Right

DASY8 16.4.0.5005

O O OO0

Chain A:

U-NII-2C Standalone, IEEE 802.11ax (80MHz, MCSO, 99pc duty cycle), CH106, EDGE TOP, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 460.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.86 V/m; Power Drift = 0.04 dB

SAR(1 g) = 0.859 W/kg; SAR(10g) = 0.274 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.4 mm

Ratio of SAR at M2 to SAR at M1 = 60.8%

Interpolated SAR [W/kg]
3.55
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Plot 19

Date/Time: 2024-11-06, 13:35

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10731, WLAN; Communication System Band: WLAN 5GHz; Frequency 5530.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5530.000; ¢ = 4.97 S/m; €r = 34.7; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.05; Mother scan avg offset: 0.22;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Chain B:

WLAN 5GHz, IEEE 802.11ax (80MHz, MCSO0, 99pc duty cycle), CH106, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 280.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.28 V/m; Power Drift = 0.04 dB

SAR(1 g) = 0.372 W/kg; SAR(10g) = 0.118 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.4 mm

Ratio of SAR at M2 to SAR at M1 = 59.7%

Interpolated SAR [W/kg]
0.476
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Plot 20

Date/Time: 2024-11-07, 15:19

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10731, WLAN; Communication System Band: U-NII-2C Standalone; Frequency 5690.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5690.000; ¢ = 5.15 S/m; €r = 34.9; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.09, 4.96, 4.75); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.00; Mother scan avg offset: 0.00;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Chain A, Left:

U-NII-2C Standalone, IEEE 802.11ax (80MHz, MCSO, 99pc duty cycle), CH138, EDGE TOP, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 280.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.14 V/m; Power Drift = 0.02 dB

SAR(1 g) = 0.815 W/kg; SAR(10g) = 0.264 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 56.8%

Interpolated SAR [W/kg]
0.88
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Plot 21

Date/Time: 2024-11-06, 19:02

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10731, WLAN; Communication System Band: WLAN 5GHz; Frequency 5690.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5690.000; ¢ = 5.15 S/m; €r = 34.9; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.09, 4.96, 4.75); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.00; Mother scan avg offset: 0.00;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Measurement Group:

WLAN 5GHz, IEEE 802.11ax (80MHz, MCSO0, 99pc duty cycle), CH138, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 280.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.06 V/m; Power Drift = 0.23 dB

SAR(1 g) = 0.283 W/kg; SAR(10g) = 0.088 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.4 mm

Ratio of SAR at M2 to SAR at M1 = 58.7%

Interpolated SAR [W/kg]
1.22
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Plot 22

Date/Time: 2024-11-08, 15:16

Test Laboratory: Verkotan Oy
DUT: Sirona PC

Communication System: UID 10755, WLAN; Communication System Band: U-NII-5; Frequency 6025.000 MHz;
Communication System PAR:;

Medium parameters used: f= 6025.000; o = 5.38 S/m; €r = 34.3; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.36, 5.22, 5.0); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.00; Mother scan avg offset: 0.00;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Chain A:
U-NII-5, IEEE 802.11ax (160MHz, MCSO, 99pc duty cycle), CH15, EDGE LEFT, 0.00 mm

Area Scan: Measurement grid: (85.0 mm x 459.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 0.08 V/m; Power Drift = 0.12 dB

SAR(1 g) = 0.397 W/kg; SAR(10g) = 0.134 W/kg (Positive only)
APD (4.0cm?) = 3.00 W/m?

Smallest distance from peaks to all points 3dB below = 6.7 mm
Ratio of SAR at M2 to SAR at M1 = 53.8%

Interpolated SAR [Wrkg]
0441
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Plot 23

Date/Time: 2024-11-07, 10:02

Test Laboratory: Verkotan Oy
DUT: Sirona PC

Communication System: UID 10755, WLAN; Communication System Band: U-NII-5; Frequency 6025.000 MHz;
Communication System PAR:;

Medium parameters used: f= 6025.000; o = 5.48 S/m; €r = 34.4; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(5.36, 5.22, 5.0); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.00; Mother scan avg offset: 0.00;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Chain B:
U-NII-5, IEEE 802.11ax (160MHz, MCSO, 99pc duty cycle), CH15, EDGE TOP, 0.00 mm

Area Scan: Measurement grid: (85.0 mm x 272.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 0.01 V/m; Power Drift = -0.80 dB

SAR(1 g) = 0.114 W/kg; SAR(10g) = 0.038 W/kg (Positive only)
APD (4.0cm?) = 0.865 W/m?

Smallest distance from peaks to all points 3dB below = 7.7 mm
Ratio of SAR at M2 to SAR at M1 = 56.0%

d SAR [Wikg]

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



N
~

o N2

/%,
r = INAS s
Verkotan FINAS 7=
) Finnish Accreditation Service % //-\\\\\\o
T287 (EN ISO/IEC 17025) Dl W
Plot 24

Date/Time: 2024-11-05, 10:52

Test Laboratory: Verkotan Oy
DUT: PrimeScan 2 Cart

Communication System: UID 10032, Bluetooth; Communication System Band: ISM 2.4 GHz Band; Frequency 2402.000 MHz;
Communication System PAR:;

Medium parameters used: f= 2402.000; o = 1.69 S/m; €r = 37.5; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

° Probe: EX3DV4 - SN7827; ConvF(7.38, 7.19, 6.88); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.14; Mother scan avg offset: 0.16;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Measurement Group:

ISM 2.4 GHz Band, IEEE 802.15.1 Bluetooth (GFSK, DH5), CHO, EDGE TOP, 0.00 mm
Area Scan: Measurement grid: (80.0 mm x 460.0 mm)

Zoom Scan: Measurement grid: (30.0 mm x 30.0 mm x 30.0 mm)

Reference Value = 0.06 V/m; Power Drift = 0.03 dB

SAR(1 g) = 0.075 W/kg; SAR(10g) = 0.030 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.0 mm

Ratio of SAR at M2 to SAR at M1 = 80.3%

Interpolated SAR [W/kg]
0.162
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APPENDIX D: RELEVANT PAGES FROM PROBE CALIBRATION REPORTS

Calibration Laboratory of A, S Schweix Kalibeigeds
r ENN 5 {

Schmid & Partner f\ﬁ/’iii‘ (ot rpoeracd o

Engineering AG Ny S Swiss Calibration Service

Zoughausswasse 43, 8004 Zurich, Switzerand RN

Accrociiod by he Swiss Accredtation Servico (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service s one of the signatories to the EA
Multiiateral Agreement for the recegnition of calibration certificates

Clewt | Verkotan CortiicataNo. | EX-7827_Jun24
Ouly, Finland
| CALIBRATION CERTIFICATE |
\’ Object EX3DV4 - SN:7827
( Catbraton peocodurels) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14.v7, QA CAL-23.v6,
QA CAL-25.v8
Calibration procedure for dosimetric E-field probes
\
| Calteation date June 17, 2024
This calbeation cartificate documents the aceabiity 1o natcnal standards, which realize the physical unks of measurements (S1),
The measurements and the uncertaintes with confidence prodabily M8 Given 0n 1he ICWIng Pases And a7 part of the carticats
Al calibrabons have been conducted in the closed y faclty: o v (22 +3)°C and humiclty < 70%.
‘ Calbeation Equipment used (MATE critical for calidration)
[ Primary Stancards 0 [ Gl Datn (Corsheate No.) Schecuied Caibranon
Power meter NAPZ SN: 104778 | 26-Mar-24 (NO. 217-09035:04037) Mar-25
Power 30050f NRP-201 SN 108244 26-Mar-24 (No. 217-04008] Mar-25
OCP DAK.3S (weighted) | SN: 1249 T 05-0ct-23 (OCP-DARS. 5-1249_0c2d) =%
"OCP DAR-12 SN: 1016 05-0ct 23 (OCP-DAK12-1016_0vizd) | D24
FeIoronce 20 08 ANenualor | SN: CC2852 (20%) 26-Mar-24 (N 217-04048) | Mar-25
DAE4 SN 600 2370024 {NO. DAEA-G50_F 0024) | Fob 28
[ Ficlorence Probe EX30VA | SN, 7349 03-Nov-23 (No. EX3-7348_Novz3) 1 Nev-24 =
Secordiy Stancards ) Check Dale (n houso) Scneduled Chock
metor £44198 SN: GB41233874 06-Ap¢-16 (In hOUSO CHICK Jun-22) I PEuso Chock: Jum-24
Power sonsor EGA12A S MY4 1606087 06-Ar-16 (N house Chack Jun-22) I Pouse Check. Jun-24
Power 5oNsor E44 12A SN 000110210 06-ADr-16 (In Nouse chock Jun-22) In Pouse chock. Jun-24
AF gonoraior HP BE48C | SN, US3842001700 B4-Aug 83 (in housa chodk Jun-22) In Pouse checx. Jun 24
Annlyzor EB3SEA | SN USA1080477 31-Mar-14 (in house chock Dct-22) In housa checx: Oct-24
Name Functon Signature
Calbrated by Joanna Ueshaj Laborasory Technican (6)&

et
N

tssuod: Jure 17, 2024
This calitration cersficase shall not be reprocuced except in full wilhou! wriitlen aporoval of th laboeatory

Certificate No: EX-7827_Jun24 Page 10f 22
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EX3DV4 - SN:7827 June 17, 2024
Parameters of Probe: EX3DV4 - SN:7827
Basic Calibration Parameters
Sensor X Sensor Y Sensor 2 Unc (k= 2)
Norm (uVi(V/m)%) & 058 0.59 0.85 £10.1%
OCP (mV) & 106.2 108.7 108.2 24.7%
Calibration Results for Modulation Response
pb—m Name A B [ D VA | Max | Max |
dB8 | dB/uv dB | mV | dev. | Unct
k=2
0 W X1 000 0.00 1.00 | 000 | 1255 | =13% | 24.7%
Y1 000 0.00 | 100 1399 |
Z1 000 0.00 1.00 | 1244
Y0353 | Wavelorm %) X] 150 | 6042 | 626 7000 | 600 | 23.0% 1565
776 | 61.64 701 T 80.0 |
Z| 167 | 61.35 | 6.8 80,0 |
10353 | Puise Wavelorm (200Hz, 20%) X| 0.78 | 60.00 482| 699 | 800 | 2.3% | 296% |
Y1 079 6000 | 5086 800 |
Z| 083 | 6000 5.09 500 |
10354 | Pulse Wavelorm (200Hz, 40%) X| 000 124.18 0.75| 398 | 950 | 22.7% | =0.6%
Y2000 | 7200 | 7.00] 950 |
217037 | 13395 0.01 950 |
10355 | Puise Wavetorm (200Hz, 60%) X[ 14.74 | 159.60 172 22271 1200 | 1.6% | 29.6%
Y| 1023 | 158.19 15.01 1200 |
Z| 945 | 15785 | 1882 120.0
10387 Wavetorm, 1 MHz X| 046 62.59 11.98 | 1.00 | 150.0 | +28% | 29.6%
Y| 047 6274 | 12.13 150.0
Z| 03391 6099 | 1084 1500
10388 | GPSK Wavelarm, 10 MHz X| 123 | 6553 | 13.42] 000 | 150.0 | t08% | =9.6%
Y] 12z | 6557 | 13.18 [ 150.0 |
Z| 1001 6434 | 1254 150.0
i 63-0AM Wavelorm, 100 kHz X| 15 6293 | 15.25] 3.01 | 150.0 | 212% | =9
Y| 168 8417 | 1559 1500 |
F4 ) 6385 | 18, 1%0.0
i 64-QAM Wavelorm, 40 MHz X1 273 | 8818 | 14.99| 000 | 150.0 | 21.4% | £9.6%
VI 275 | 645 | 1504 T150.0 |
Z] 281 YT | 1465 BN
10474 | WUAN CCDF, 64-GAM, 40MHz X| 381 86,67 | 1548| 0.00 | 1500 | & +96%
Y] 382 6520 | 1513 RETE
2| 384 66.28 | 151 150.0
Nolo: For detaits on UID paramoters see Appendix
ﬂnrmmnmwdmmn:mﬁamauumumdmmmwwmm
Wk.z.muawmmmmmumtwwmmgm

:mmmumuzwmmme*mmmratmmaw«
L srengn.

y for $posed teid
E Lincertainty is Ontermined uaing the mux. deviason o Snear

h QU SatrButon and s espressed lor the squste of the fleld valve,

Cortificate No: EX-7827_Jun24
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Parameters of Probe: EX3DV4 - SN:7827

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

June 17, 2024

Sensor Model Parameters
c @ T T2 T3 T4 16
F ‘O:Fz v msV 2 msV"! ms V-2 Js'
x 8.1 5860 3351 .11 0.00 4.90 0.00 0.00 1.00
y 7.3 52.31 3295 160 0.00 4.90 0.35 0.00 1.00
2 76 5389 3248 4.50 0.00 492 053 0.00 1.00
Other Probe Parameters
Sensor Arrangement Triangular
Cornecior Angle -76.1*
Mechanical Surtace Detection Mode enabled
Optical Surface Detection Mode cisabled
Probe Overall Length 337 mm
Prebe Body Diamoter 10mm
Tip Length gmm
Tip Diameter 2.5mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip to Sensoe Y Cakibration Point 1mm
Probe Tip to Sensor Z Calibeation Point 1 mm
Recommended Measurement Distance from Surface 1.4mm

Note: Measurement distance Fom surace can e INCIeased 15 3-4 7m Xr a0 Awd Scan o6

Certificate No: EX-7827_Jun24
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EX30V4 - SN:7827 June 17, 2024

Parameters of Probe: EX3DV4 - SN:7827
Calibration Parameter Determined In Head Tissue Simulating Media

1 (MH2)® Relative | Conductivity™ | ConvF X | ConvF Y | ConvFZ | Alpha® | Depth® | Unc!

Permittivity® (S'm) (mm) (k=2)

750 a1 0.69 8.79 9,54 9.13 037 127 | 211.0%
900 415 097 9.35 9.1 872 0.37 127 | 211.0%
1750 401 1.37 809 7.88 754 0.36 127 | 211.0%
1950 400 1.40 787 767 7.34 0.36 127 | 211.0%
2100 398 1.49 7.90 769 7.38 036 127 | 211.0%
2300 395 167 784 744 | 792 036 127 | 211.0%
2450 392 1.80 733 718 | 888 0.36 127 | 211.0%
2600 33.0 1.96 7.20 7.02 6.72 035 127 | +11.0%
3300 382 27 6.68 649 621 0.36 127 +13.1%
3500 279 291 6.71 853 | 628 0.38 127 | 2130%
3700 ary 312 6.62 645 | 847 038 127 | £199%
3900 375 332 647 630 | 603 0.35 127 | £13.1%
4100 37.2 353 639 621 595 035 127 | £131%
5250 359 471 | 585 541 5.18 031 127 +13.1%
5600 355 |  so7 | 506 491 470 0.28 127 | 2130%
5750 354 | 522 | 50 496 475 027 127 | 2139%

°rmmr,mmmuuoomcmmvmsvuawmqmma.murm»nsouw The uncertanty is Be
RSS of he Com urcarainy # calbration $equancy and the uncertainty Kor the iIndioated irequency band. FHaGUEncy vaidity Selow J00MHz &8 <10, 29,
40, 50 and TOMHz ¢ Cornf assessments a2 30. 64, 128, 150 and 220 MHz respoctvaly. Valoly of CovF 20see8ed & 6 MG & 4-9MNz, and Convé
23503500 M 1IMH2 8 S-10MMz. Above 5 GMz recuency vaicily can be extended 1o £ 110084
‘mmnmmmmwnﬂ)mwuuvdawmm +5% bom e langet values (ypcally Deter han =3%)
and are vald Sor TSL with deviations of up 10 +10% @ SAR comection i§ sopied.

°MWﬂMWWu&AﬁM SPEAG warrarts il Pig semanning Siviation due 1o the boundary eflect alter COMPENEAion Is shways loas
a0 2 1% for froquoncios below 3 GHz and Balowr +2% ke fragquencies Satwee 3-0 GHz 8 a7y dotance larger han hatl the robe 1D clmeter bom P
Dourdary

" The sumed y & the toal y (K = 2) of Norm-ComF. Tharelon, The urcertarty eiated is oguvalent 10 the uncarsanty
Somponert with the symbol CF in Table 9 of IECIEEE 6220015282020

Certificate No: EX-7827_Jun24 Page Sct 22
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Parameters of Probe: EX3DV4 - SN:7827
Calibration Parameter Determined in Head Tissue Simulating Media

1 (MHz2)© Relative Conductivity® | ConvF X | ConvFY | ComvFZ | Alpha® | Depth® | Une®
Permittivity® (S/m) | (mm) (k=2)

6500 345 8.07 5.38 522 500 | 020 | 127 £18.6%

© Froquency valicity & 6.5 G2 Is -600' T00MMz. and + 700MIz at o above 7 Gz, The uncerisinty is e RSS of e ComvF uncensinty & caibration

b Y and B o y ot th & Sequency band

F Tho probos a0 Calbeated using Sssue simulating Squids (TSL) hat deviate 1r ¢ and o by Jess than +10% bom e Sarget viues (typecally betier than +0%)
and are vald for TSL with doviatiors of up 0 £ 10%.

@ Apha/Depth aro Getermingd during caltraton. SPEAG warmnts that 1o 1emaining Osation due 10 the boundary atiect X1er COMPENsaton Is always less
an =1% or requancies Delow 3 GZ, below £2% 10r hequensies Detwoon 3-8 GH2. and Below 14% o Iroguoncios otween 6-10 GHz &t any dstance
larper than hait the prode Lp dameted o e boundary.

H The sates uscenainey is e 1ot calbrvsen uacarsainty (K = 2) of Norm Comv. Tharstore, The uncertanty $6300 & equrvalent 1o The Uncartanty
compongnt with the symbol CF in Table © of IECIEEE £2200-1528.2020

Certificate No: EX-7827_Jun24 %o 6ot22
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APPENDIX E: RELEVANT PAGES FROM DIPOLE CALIBRATION REPORTS

N,
Calibration Laboratory of S
Schmid & Partner %
Engineering AG N
Zeughausstrasse 43, 3004 Zurich, Switzeriand Wbt

Accredited by the Smiss Acorecitation Service (SAS)
The Swiss Accreditation Service Is one of the signatories o the EA
Mudtilateral Agreement for the recognition of calibration certificates

Caibration procedure(s) QA CAL-05.v11 - )
Caloration mnmm-mmnmm
Casibration date July 15, 2022

Ymmmummnmnumumnwmuommw units of massurements (50
mmmmmmmmmwmmmmmwwuﬂotmm

jMe.lbrmmommammmtm,mmmm(?ua)'cmw<70%

Wiy,
N,

'l/’/
\\‘\\\

4

\‘\“\
i

3

5l OGN
,I/”Iuln\“\\\

Caltration Equipment used (MBTE critical for calibration)

| Network Ansiyzer Aglent ES358A | SN: US41080477

Primary Standards |iDs Csif Date (Certificate No.) o Scheduled Calbration |
Power moter NRP | SN: 104778 Od-Apr22 (No. 217-03525/03524) Aor23

Power sensor NRP-281 SN: 103244 04-Apr-22 (No. 217-03524) Apr23

Power sensor NRP-Z91 SN: 103245 04-Apr22 (No. 217-03625) Apr23

Raference 20 8 Atlenuator SN BMOIS4 (208) 04-Apr-22 (No, 217-03527) Apr23

Type-N mismatch combinason SN: 310682 / 06327 O-Apr-22 (No. 217-03528) Apr23

Reference Probe EX3DV4 SN 7340 31-Dec-21 (N0, EX3.7340_Dec21) Doc.22

DAE4 SN 601 02-May-22 (No, DAE4-801_May22) May-23

Secondary Standacs 0# Check Date (in house) Scheduted Check
Power meter E44108 SN: GBIS12478 30-Oct-14 (In house check Oct-20) In house chodk: Oct-22
Power sersor HP 8481A SN US37202783 07:0ct-15 (in house check Oct20) In houss chedc Oct-22
Power sensor HP B481A SN: MY41003315 07-Oct-15 (In housa check Oct-20) In housa chodk: Oct-22
RF genenace RAS SMT.06 [ SN: 100072 15-Jun-15 (in house check Oct-20) In house checkc Oct-22

3-Mar-14 (In house chedck Oct-20)

Name Functicn .
Calorated by: Aldonis Gearpladou Laboratory Technigan ‘

| This calibration contificate shall not be reprocuced axcept in full without writien aporoval of e labcratory

Cortificate No: D2450V2-720_Jul22
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Measurement Conditions
DASY systern configuration, as far as not given on page 1.
DASY Version DASYS52 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutor Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx,dy.dz =5mm
Frequency 2450 MHz = 1 MMz
Head TSL parameters
The foliowing paramelers and calculations were applied.
Tomperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 39.2 1.80 mho/m
Measured Head TSL parameters (220202)"C 37926% 185 mho/m 268 %
Head TSL temperature change during test <05°C - —_
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Candition
SAR measured 250 mW Input power 13.4 Wikg
SAR for nominal Head TSL parameters normakzed 1o 1W 52.3 Wikg £17.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL condition
SAR measured 250 mW input power 6.21 Wikg
SAR for nominal Head TSL parameters normalized to 1W 24.5Wikg £16.5 % (k=2)

Certificate No: D2450V2-720_Ju22

Copyright © Verkotan 2025

Page 30f 6

Wiy,
N,

'/'/
W\

4

s
ol

3

VTN NS
,,/”Iuln\“\‘\

Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Verkotan

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

SAR Reference Dipole Calibration Report

Ref: ACR.68.8.23. BES A

VERKOTAN OY
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND

SAR REFERENCE DIPOLE

FREQUENCY: 5200-5800 MHZ
SERIAL NO.: 1045

Calibrated at MVG
Z.1, de Ia pointe du diable
Technopdle Brest Iroise — 295 avenue Alexis de Rochon
29280 PLOUZANE - FRANCE

Calibration date: 03/09/2023

[TALONNAGE

Avoreditmions K2.0789 sod 24814
Scope avadable on s sofu b

Iy wse ol ibhe Colvae bownil and (e secrediatien rely

Sunmary:

This document presents the method and resulis from an aceredited SAR reference dipole calibration
performed in MVG wing the COMOSAR test beneh,  All calibration results are traceable o
national metrology institutions,
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mvg SAR REFERENCE DIPOLE CALIRRATION REPORT Ref ACKAES2II0S.A
Name Function Date Signature
: : 3/9/2023 =
Prepared by : Cyrille ONNEE | Mcasurcment Responsible -
Checked & " " 3/9/2023
approved by; JérOme Luc Technical Manager fé’
Authorized by: Yann Toutain Laboratory Director \3""’2023 l ana TOHR e
Sigrature
Yann mmdriqun de Yarn
- cutain
Toutain |D ome: o200
150000 0700
Customer Name
Distribution ; Verkotan Oy
Issue Name B Date Maodifications
A Cyrille ONNEE 3/9/2023 Initial release
l
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SAR REFERENCE DIPOLE CALIBRATION REPORT Rof AU 6A22) BES A

6 CALIBRATION RESULTS

6.1 MECHANICAL DIMENSIONS
[ L mm | h mm d mm

| Measured Required Measured | Reqguired Measured |  Required
= 20.60 +/- 2% | 3 4030 +- 2% - | 360+-2% _

62 SiIPARAMETER

621 SI meter i Liqui

Potuercy Mo
50 SMOC 3360 MDD M SE0O SHE M MR U0 T %o e

i , 3 |

[ Frequency (MHz) | S11 parameter (dB) Requirement (dB) Impedance

L 5250 23.25 -20 47.80 + 6.4

, 5600 | -28.23 | -20 48.502 - 3.5i0

[ 5750 | -22.86 | -20 46.7Q + 6.1jQ
63 SAR

The 1EC/IEEE 62209-1528 and FCC KDB865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned retumn loss
and mechanical dimension requirements. The validation measurement must be performed against a
liquid filled flat phantom, with the phantom constructed as outlined in the fore mentioned standarnde
Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel to the longest dimension of the flat phantom, with the top surface of the
dipole at the described distance from the bottom surface of the phantom.

6.3.1 SAR with Head Liguid
The IEC/AEEE 62209-1528 and FCC KDBB65664 D01 standards state that the system validation
measurements should produce the SAR values shown below (for phantom thickness of 2 mm), within
the uncertainty for the system validation. All SAR values are normalized to | W forward power. In
bracket, the measured SAR is given with the used inpul power

Page: 69
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Ref ACEROAS2IBES A

Software OPENSAR V5
Phantom SN 1109 SAM6S
Probe SN 41/18 EPGOY 33
Liquid jead Liquid Values @ 5250 MHz eps’ - M3 sigma © 4.67
Head Liquid Values @ 5600 MHz ¢ps’ - 33,6 sigma : 5.05
Head Liguid Values @ 5750 MHz: epy’ : 32.0 sigma : § .46
Distance between dipole center and iguid 10.0 mm
Arca scan resolution dx=8mm/dy~¥mm
Frequency $250 MHz
5600 MHz
5750 MHz
Input power [ 20 dBm
_Liguid Temp | 20+541°C
| Lab Temperature 20 +5-1°C
Lab Humidity 10-70 %
~Frequency Ig SAR (Wikg) 10g SAR (W. v
Measured | Measured Target Measured | Measured Target
normalized | normalized normalized | normalized
to 1W to 1W to IW to IW
5250 MHz 7.31 73.09 - 2.11 21.12 -
| 5600 MHz 729 7292 7830 213 21.29 23.20
| 5750 MHz 6.91 69.05 . 203 20.27 -

o SARMEASUREMENT PLOTS @ 5250 MHz

< T\l
- $o
"t 3 N
- !l“ ‘
:' i B \
-5 ‘ T EEEEEEEER
Iem

This dwcwamentt shall neu be ryprodiond escept

R DD

MWEMIARNT XA

Page. 79

SUE S AN Refovence i

n Ml or i parz. withour the writter appvinl of MYG The infwmatian conmined Aerein v o by wad

anly v the puspase M Wik i (s sadwmed and o sor e b rvlsased in whode ar part wishout writien appwond of MG

Copyright © Verkotan 2025

i
N2

&

'Y,
W

4

s
ol

3

VTN NS
,,/”Iuln\“\‘\

Document ID: FCC_SAR report_Primescan 2 Cart_ID6895_20032025.docx



Copyright © Verkotan 2025

Verkotan =

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Wiy,
N,

’,

Y.
W

4

s
ol

3

A e TANE N
,,/"Iuln\“\‘\

Calibration Laboratory of 20, Do A
Schmid & Partner A=A g Service sulsss ¢ialonnags

Engineering AG % Servaio svizzoro @i taraturs
Zeughausstrasse 43, 0004 Zurich, Switzeriand N S Swise Catitration Service

oy by bt

Accredtiod by e Swiss ACCrodason Servwce (SAS)
The Swiss Accreditation Service is one of the signatories 1o the EA
Muttilater al Agreement 1or the recognition of calideation cortificates

cient  Verkotan Certiicate No. DB.5SGH2V2-1097 Jun23
Ouly, Finland

lCALIBRATION CERTIFICATE '

Object D6.5GHzV2 - SN:1097

Accreditation No.: SCS 0108

Catration procedure(s) QA CAL-22.v7

Calibration Procedure for SAR Validation Sources between 3-10 GHz

June 01, 2023

mmmwumbmmmmu:,
e and e

wnsts of ()
WD COnBence probabity are ghven 0n the 10lowing pages and ae pan of the certficate

Mmmmmanmmmmmm-wtmn-’n 0%

Calbeation EQupment used (MATE critical for calitvation)

Prenary Stas 0 Cal Date (Certticate No ) Scheduod Caltration
Poweor senmor NAS NRPIST SN 100807 O3-Ape-23 (No. 217-00808) Apr-24

Rederonce 20 3B Aterusator SN BHOGM (20x) 20-Mar-23 (No. 217-00800) Mar 24

Musmatch Comemation SN 04224/ 300 O-Ape-20 (N0 21703812) Apr-24

Reference Probe EX0V4 SN 7408 2Jun22 (No. EXI-7408_Jwr2) Jun-23

DAE4 SN 908 27022 (NO. DAEASOR hr22) Jun 23

Secondary Standaras D Check Date (n house) e Schedded Crwck
RF generator Anagico APSINGOG | SN 827 18-Doc-18 (in house check Doc-21) In house chack: Dec-23 |
Power sersor NRP-223 SN 100v00 10-Jan-19 (n houne check Now-22) In house chack. Now-23
Power sersor NRP 18T SN 100050 28-50022 (0 houne check Nov-22) N house check: Now-23
Notwork Anadyzer Keysight ESOSIA | SN MY S4504221 310219 (n house check Oct-22) I house chack: Oct 28

Name Function Sugnature
Calbrated by Led Wysner Laboratory Technician W a!
Approved by Sven Kute

i s A A A

aued June 6, 2023

This calbeaton cotficate shisl not be mproduced except I ull without writion approval of the laborstory

Cortficato No: D8.SGHzV2-1097_Jun23 Page 10l 6
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Measurement Conditions
DASY system conliguration. s far as not given on page 1

DASY Version DASYS V62

Extrapolation Advanced Extrapolation

Phantom Modular Flat Phantom

Distance Dipole Conter - TSL 5 mm with Spacer

Zoom Scan Resolution g, dy=34mm, dz = 1.4 mm Graded Ratio = 1.4 (Z direction)

Frequency 6500 MHz = 1 MHz
Head TSL parameters

mwmmmmm.
Temperature Peormittivity Conductivity

Nominal Head TSL parameters 20°C us 6.07 mho/m

Moasured Head TSL parameters (220:202)°C 34726% 610mho/m 26 %

Head TSL temperature change during test <05°C e -
SAR result with Head TSL

SAR averaged over 1 cm® (1 g) of Head TSL Condition

SAR measured 100 mW input power 296 Whg

SAR for nominal Head TSL parameters normalized 10 1W 206 Wikg = 24.7 % (k=2)

SAR averaged over 8 cm’ (8 g) of Head TSL Condition

SAR moasured 100 mW input poweor 6.66 Wig

SAR for nominal Head TSL parameters normakized 1o 1W 66.7 Wikg = 24.4 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condtion

SAR measured 100 mW input powor 546 Whg

SAR for nominal Head TSL paramoters normalized 1o 1W 54.7 Wikg = 24.4 % (k=2)
Cortficate No: D6 5GHzV2-1097_Jun23 Page 30l 6
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APPENDIX F: TUV SUD IPD REPORT
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